009100



ww ww



CONTENTS

Safety Test

Wave Forms

CRT PCB

Page TECHNICAL SPECIFICATION
Technical Specification 2 Format ! VHS (PAL)
2 Video Recordi : Two h ical-
Cabinet Disassembly Instructions 3,4 S|ystem ng + Two head rotary helical-scan system
VCR Sectiqn Disassembly Instructions 5-19 Tape Width - 12.7mm
Exploded View Deck 1 20 Tape Speed : 23.39mm/sec. standard play/
Exploded View Deck 2 21 11.7mm/sec. long play
Exploded View Deck 3 2 (extended pléy)
Exploded View Cabinet Video Section & Parts List 23 Aerial Input . 75 ohms unbalanced
Tgst Point & Alignment Points Video Section 24 Video Input/Output BNC connector x 2
Alignment Instructions 25-27 Audio Input/Output  : RCA connector x 2
System Control Timing Charts 28, 29 CRT
Video Section Power Supply PCB Top View 30 ) . oo N
Video Section Timer PCB Top View 30 CRT Type : 14 inch in-line gun, 90
Deck Mechanism Parts List 31,32 » deflection tube
Lead Identification 33, 34 Receiving Channel @ 21-69
Electrical Parts List Video Section 35 Preset Channel 1 16 stations
Main PCB Top & Bottom Views 36, 37 Speaker : 14 inch round
Wiring Diagram Video Section 38 Video
Block Diagram Video/Audio 39 Input : 0.5 to 2.0V
Block Diagram Servo/Syscon/Tuner 40 Output 1 1.0 (75 ohms unbalanced)
Video Audio Servo/Syscon Block Diagram 41 S/N Ratio . More than 46 dBs
Trouble Shooting Guid 43 2(2) Audio
rouble shooting Guiae ) Input : ~20dBs (line input
Electrical Adjustment 51-53 OStput . —3stS(!i(r:geoluntgtjt))
Troubleshooting Guide 54 - 56 S/N Ratio : More than 40 dBs
IF CRT Component Layout 57 Mains Voltage . AC240V
o8 ins F : 50H
TV. Section Main PCB Top View 59 Pomer Cone o & oo
T.V. Section Block Diagram 80 Dimensions : 370(W) x 410(H) x 365(D) mm
I.F. PCB Schematic Circuit Diagram 61 Weight © 16Kg (approx)
Wiring Diagram T.V. Section 62 ’
Exploded View (Cabinet) 63
Schematic Circuit Diagram T.V. Section 64
Electrical Parts List T.V. Section 65 - 68
IC & Transistor Voltages 69 - 71
SAFETY TEST

ensure continued electrical safety.

1). Flash Test

2). Insulation Resistance Test

Please note: Whenanywork is carried out onaset, the following safety tests mustbe carriedoutto

Test at 4kV between the live and neutral of the mains lead joined together and ALL accessible
metal points on the exterior of the set.

Test between the live and neutral of the mains lead joined together and ALL accessible metal
points on the exterior of the set to show a resistance of at least 4Mohm.



ww ww



DISASSEMBLY

INSTRUCTIONS

1 HOW TO REMOVE THE WHOLE VIDEO CASSETTE DECK MECHANISM—

(Figure 1)

Remove 4 screws (A) on. side.(2 screws on each
side)

Drawing out the whole video cassette deck.
Disconnect 4 connectors on back.

\

2 HOW TO REMOVE REAR BACK CABINET— (Figure 2)

Remove 7 screws (B).

Figure 1

O~ )

©~—
w

)

O (et~

B——0

@?[:J

B

B—

A+

Figure 2



3 HOW TO REMOVE TV CHASSIS/MAIN PCB ASS'Y— (Figure 3)

Disconnect related 4 connectors (C). clamp (D),
anode cap (E) and CRT PCB (F).
NOTE : Must discharge anode cap before

disconnecting it.
Remove 2 screws (G) and draw out the TV

chassis/main PCB ass'y.

4 HOW TO REMOVE SPEAKER— (Figure 4) )
. Figure 3

Remove glue around the speaker flame and
draw out.

Figure 4

Figure b
5 HOW TO REMOVE CATHODE RAY TUBE (CRT) — (Figure 5)

Remove 4 nuts (H).


ww ww



(VCRSECTION)
DISASSEMBLY INSTRUCTIONS (DECK)

(1] FRONT LOADING UNIT o ©
1. Remove 4 screws (B). (.E) ¥
Take off the hook (A). (Right side only) (g) f Front Loading Unit ?

2.
3. Remove 3 screws (C).
4. Take off Loading Motor Bracket Ass'y (D).?

(D)

{2] PHOTO SENSOR
1. Replacement of Lamp Holder Ass'y.
(Sensor Lamp)
1. Hold lamp holder ass'y body(A) and pull
up to remove the hook from chassis.
2. Tum the lamp holder ass'y to counter
clockwise and take out holder ass'y.
2. Replacement of photo {Start) sensor
1. Remove 2 screws (B) and take off the Motor (with PCB)
(C)and Bracket (D), Motor (E).
2. Remove 1 screw (F) and take off the
Sensor Guide.
Remove 1 screw (G) and take off the
Photo Sensor PCB Ass'y.

Motor with PCB

3. Repiacement of photo (End) sensor
1. Same manner of remove photo (Start) sensor{H).
(same as 2.2)

Lamp Holder Ass'y — i
(A)
%

Sensor Guide Sensor Guide

£ ~ e
(F) =~ ()
»
?}NP/ Photo Sensor
(G) & PCB Ass'y (H)

Bracket (D)
Motor
(E)

(8) (G) {Start Sensor)

Photo Sensor PCB Ass’y
(End Sensor)

R



(3]

(4]

FULL ERASE HEAD/AUDIO CONTROL HEAD

Erase Head
1. Remove E-ring (A). Impedance Roller
2. Pull out the Full Erase head plate(B).

3. Remove 1 screw (C) and take off the Fullerase head(D). &

Azimuth Spring
H

Full Erase Head
(D)
Full Erase Head Plate

Audio Control Head

1. Remove 1 screw (E) and 1 screw (F)
and azimuth spring(H).

2. Remove audio control head(l).

REEL (SUPPLY & TAKE-UP)
(@) Remove front loading unit.

1. Remove polyslider washers{A).
2. Remove the reels(B), (C).

LA
Supply Reel :
®)


ww ww



(5] GEAR HOLDER ASS'Y/CLUTCH
Gear Holder Ass'y

(@) Remove front{oading unit.

1. Remove 3 screws (A), and gear holder ass'y(B).

2. Remove return spring(C).

3. Remove 1 screw (D) and return arm(E).

4. Remove E-Ring (F)and retum drum(G)and retum gear (H).

5. Remove polyslider washer (]) and then take off the reel drive gear(J) .

Clutch
Top gear is pressed to insert so pull off each part from top. ®

-~

(A} Te~al
? (A)@ Return Arm

H € (D3

1 !
Return Spring g_é_;}_——-—-Wave Washer
= zzrleses (C)-/" 1t “‘/‘/ Reel Drive Gear(J)

e . o )

H)

Wave Washer Lumilar Washer (l)

Top Gear

[6] REEL SENSOR

(a) Remove front loading unit.
(b) Remove gear holder ass’y.
1. Remove 1 screw (A).
2. Remove take-up reel B).
3. Remove reel sensor PCB ass'y(C).

Take-up Reel
8)

Reel Sensor
PCB Ass’y (C)



(7]

SUB CHASSIS

Polyslider Washer
é.’/ g @ (C)

Joint Belt
Wind Pulley ) \ i{o;
D

Sub Chassis Unit

Worm Gear

SW Actuator Angle

Capstan Flywheel \ '

Take out of Sub Chassis Unit

1. Turn the Capstan Flywheel clockwise more than three times. (Because the levers, etc. are set
at neutral.)

Remove the Joint Belt.

Remove the Polyslider Washer.

Puil out ihe Wind Pulley.

Remove 1 screw {D) and take off the SW Actuator Angle.

Remove 4 mount screws from sub chassis. (Ax1, Bx1 Cx2)

Take out the Sub Chassis Unit. '

NGOk WN


ww ww



Mounting of Sub Chassis Unit

1. Turn the Return Arm in the direction of arrow mark.
2. Move the Back Tension Change Plate to the right direction extremely.
3. Turn the RB return arm to the direction of arrow mark extremely.
4. Turn the Loading Plates (L) and (R}, and stop them at the position of hitting the wall of
groove or just stop.
This work is done by turning the pulley of the Worm Gear jointed to the Loading Motor.
Turn the Interlocking Gear in the direction of arrow mark (counterclockwise) extremely.
6. Mount the Sub Chassis Unit. At this time, make the band brake of back tension fit to the
supply reel. (Top side)
7. Shake the Switch Actuator to right and left in order to confirm the engagement of mterlock
ing gear.
8. Slide the Pressure Plate in the direction of arrow mark in order to connect the Pressure Plate
with the Bell Crank.
9. Mount the Sub Chassis Unit with 4 small screws.
(Ax1,Bx2 Cx1)
10. insert the Wind Pulley.
11. Set the Polyslider Washer.
12. Mount the Joint Beilt.
13. Confirm that the Return Arm is set to the calw of the Back Tension Change Plate.
It is OK that following two operations are confirmed by turning the capstan flywheel.
(1) When the Capstan Flywheel is turned counterclockwise (CCW), the Back Tension Change
Arm moves to the left.
(2) When the Capstan Flywheel is turned clockwise (CW), the Back Tension Change Arm
moves to the right.

o

Loading Plate (L)
Capstan Loading Plate (R)

Flywheel .
Interlocking Gear (Joint Gear)

Joint Pulley _ ‘ Worm Gear
K \‘ Guide(l) 6 @;?1
éf Guide

‘ ‘ Joint Belt ‘\
Pressure - \ o
Plate . Loading
— Sub Chassis \‘ s ’
1 o - Motor
T Win
K Polyslider
Washer Tape

/ 55 & === e Loading Belt
( ‘ Swirch Acwator

\)3‘
I

%

) (
Bell J - . N
ell Crank T~ £ : j\ . \I Switching
R T ST Pl
Elt_[“; r(} 1) % - - 5{;\5“'\\ ae B
/0 l\“‘/ '\f) T by
oL | 7 N m: S
© ) / R — =
—#a [ T\
RB Return Arm / ] Return Arm Back Tension
Back Tension Change Arm(B)
Sub Chassis Unit Change Plate
ccw  Cw




10

(8] TENSION ARM ASS'Y
Remove front loading unit.
1. Remove E-ring (A).

2. Remove E-ring (B).
3. Remove tension arm spring(C).
4, Remove tension arm (D).
5. Remove E-ring (E).
Drum Ground
(9] DRUM ASS'Y © \%l (8)
(a) Remove front loading unit. Q\{: ?

1. Remove connector (A) from bottom side. :

2. Remove a screw (B), and drum ground(C). i\ %1/ \§

3. Remove 3 screws (D) and take off the drum ass’y(E). T~

Remark: Remove the drum ass’y carefully without '
any damage. Especially do not hit the drum
ground holder.

Drum Ground Holder

rum Ass’y (E)

Connector (A)



ww ww



{10} UPPER DRUM
Remove front loading unit.
1. Remove 1 screw (A}, and drum ground.
2. Resolder rotary transformer wires(B).(C}, {D)and(E).
Do not unsolder head wires.

3. Remove 2 screws {F).
Remarks: 1) Use gloves and do not touch with bare finger or dust to drum face.

2) If the video head is defective, repiace the complete upper drum with head.

(B){Brown/Rotary Transformer) ~__ {C)(Yellow/Rotary Transformer)

Brown/Head Yellow/Head

(CH-1)

{CH-2)

Yellow/Head Red/Head

(D)(Yellow/Rotary Transformer) (E)(Red/Rotary Transformer)

Drum Ground



ww ww



[11] DRUM MOTOR

Remove 2 screws (A),

Remove the rotor (B).

Remove 3 screws {C).

Remove stayter(D).

Remove 3 screws (E)

Remove Rivet, Drum Motor Bracket(F).

L e i

Drum Ground Holder

PG Magnet {N)
(White)

Video Head{CH-1)

P.C. Board Video Head(CH-2)

Drum Ground PG Magnet(S)

(Black)

Rotor

DRUM Ass'y (Top View)

[12] CAPSTAN MOTOR
1. Take off the belt from capstan motor.
2. Remove 2 screws (A).

12

- Drum Motor

{-Stayter-
/

Rivet, Drum Motor Bracket
{F)

Capstan Motor

Beit



[13] :APE LOADING MOTOR Motor Ass'y

2.
3.
4

Tape Loading

Remove 2 screws (A).

Take off Tape Loading Motor Assy .

Take off Loading Belit.

Remove 2 screws (B) and take off Motor Ass’y.

/‘§' Loadi;ng Belt

[14] LOADING BASE

S SN

Remove Motor Ass’y and Drum Ass'y. &2 ©
Remove 2 screws (A) from bottom. Nt 9 \?
Remove E-ring (B). & ' o
Remove 3 screws (C). L ' Y ad

Take off the Loading Base. ek of

R

13


ww ww



14

(15] LOADING GEAR

-

SCOPNOO A LN

Remove Sub-Chassis Unit Flywheel and Front Loading Motor Ass’y.

Remove E-ring {A) and take off Gear Ass’y.

Remove E-ring (B) and take off Gear Ass’y.

Remove E-ring (C) and take off Gear Ass'y.

Remove 3 E-rings (D), 2 Plate Washers (E) and 1 Plate Washer (F).

Remove 2 screws (J).

Take off the Loading Plate (L).

Take off the Joint Gear (K), 2 Guide Gears (G), Guide Roller (H) and Plate Washer ().
Take off the Loading Plate (R).

Take off 2 Guide Gears (G’) and Guide Roller {H).

(c)
( E ) Loading Plate (L) 1
T (D) g |
FS & (A)

D) & -
(D)
(B) ég (E) < )
///pgbm

Loading Plate (R)



ww ww



(16] CAPSTAN FLYWHEEL
1. Remove Front Loading Unit.
2. Take off the Joint Belt and Main Belt.
3. Take off the Polyslide Washer (A) and Wind Pulley.

4. Remove 2 screws (B).
Remark: Do not miss the washer {C) and (D) when pull out the capstan flywheel.

Main Belt

15



16

[17] FRONT LOADING WORMWHEEL UNIT
e DISASSEMBLY
1. Remove E-ring (A).
2. Remove Wormwheel Ass’y. (Wormwheel, Spring Friction, Gear Friction.)

e ASSEMBLY
1. Turn Lift Gear (R) fully counterclockwise.
2. Restore Wormwheel Ass’y to Stud.
Match Lift Gear (R) to Wormwheel Hole as illustrated.

Gear Friction
Spring, Friction

Wormwheel
Wormwheel Ass’y

&(A)

Worm Wheel

Worm wheel hole


ww ww



MECHANICAL ADJUSTMENT JIG AND TOOLS

Item Part No. Adjustment
Torque Meter VHT-063 Back Tension
Driver (Special) Control Head

Tape Guide Height

Wrench M2 Guide Roller Setting
Hexagon
Wrench M3 A/C Head Tilt
Hexagon :
Mirror Tape Transportation Check
Box Driver M3 Guide Pole A/C Head Height
Alignment Tape F6-N FM Output Level/Azimuth Adjustment
Alignment Tape F6-A Audio Output Adjustment

Tension Arm Position

1. Push Play button and start without video cassette tape.
2. Turn screw A and match a tip of tension arm to marking

on the loading base.

Back Tension

- Load cassette torque gauge (VHT-063) and push PLAY

button.

. Loosen screw B and slide back tension plate, until gauge

indicates 24 £ 5 g-cm.

. Confirm proper operations of Interfocking Gear and

switching plate and Mounting position of Loading

switch,

Note: Removal of the front loading ass’y is not neces-
sary at both disassembly and assembly. v

Tension Arm

/

/1
Screw B

Back Tension
Adjust Plate

Back Tension Bang

17


ww ww



DECK ADJUSTMENT

1. Audio/control head height and azimuth adjustment.
1. Connect CH1 of oscilloscope to AUDIO QUT. (Fig.1)

AUDIO n

ouT T
GND

o CH1

—

SET

2. Playback test tape F6-A 1kHz Audio Signal.
3. Adjust nut @ to obtain maximum audio output level (Fig. 4)

4, First, decline the head toward the nut@

OSCILLOSCOPE

and slowly to obtain the maximum audio output level (Fig. 4).
5. Check that smooth tape transportation at the take-up guide pole. Especially inspect no tape slack

and wrinkling. |f these problem occur re-adjust ®) and © . (Fig. 4)

Playback test tape F6-N (6 kHz Audio Signal)
6. Adjust screw (B) to obtain maximum audio output level. (Fig. 4)

M™ax.

\\/

1 kHz

Fig. 2

Fig. 1

by turning screw (€). Then turn the screw (C) reversely

Max.

6 kHz

Fig. 3

/

Audio Head

T ¢+

Reference line

18

T Z p~ ud N\
{Approx- o= )
imatel J
0.0ﬁn\;r)n i U / \ [ l Take up Guide Pole

Control Head

Screw C

Tape up guide pole

Fig.4 A/C Head Adjustment




2. FM peak adjustment (Fig.5)
1. Connect CH1 of oscilloscope to TP5.
2. Connect CH2 of oscilloscope across TP13 and Ground.
3. Set oscilloscope to TRIGGER mode.

TPS
MAIN PCB |TP13 f
CH1 CH2
GND —j 0 9 TRIGGER
Fig. 5

4. Playback test tape F8-N (stair step without color signal).
5. Adjust screw @ tc obtain maximum FM output level. (Fig. 4,6).

il

3. FM waveform adjustment (Fig. 5)

Fig. 6

Fig. 7

Connect CH1 of oscilloscope to TP5.
Connect CH2 of oscilloscope across TP13 and GND.

G, — [ET < DG
BRI T

Fig. 8 Fig. 9 Fig. 10

4, Playback test tape F6-N (stair step without color signal).
5. If the FM waveform observed by oscilloscope is as same as shown in Fig. 8,  adjust screw

WM~

() until waveform becomes as shown in Fig. 9.
6. If the FM waveform observed by oscilloscope is as same as shown in Fig. 10,  adjust screw

() until wave form becomes as shown in Fig. 9.

NOTE: 1. Confirm that Electrical Adjustment (Video Head Switching Point and CTL Preset) has
been done before Deck Adjustment.
2. Deck Adjustment should be done with Tracking Volume at the center position.

19


ww ww



EXPLODED VIEW (DECK 1)



ww ww



EXPLODED VIEW (DECK 2)

21




EXPLODED VIEW (DFCK 3)

2

S § E—

I

22



ww ww



prsecesit ale|d punosy s-28
ersest PIdIYS peaH €28
erSest 18PIOH %28Q 2-24
LySest 19pjoH J00Q @1198sED 1-2g
ovsest 1apioH seddoig AR
6e£ses! 100(Q] 91}9SSED Li-y
8€6est J90edg yoaq 0L-v
JAASTA R doj ese) 6-Y
Q€626 pieog yoer -V
GEGCS1 jsuigen utew LY
PESCS1 gouy Bupjora] 9-v
£E£Ges1 ?le|d pueig Py
cesest ale|d 1ot £V
1EGES 1t alejd o4 v
0esest 819]dWwoY joued 08PIA A|QUISSSY JUOL X-tv
‘ON Med uvonduoseq 1oy

EXPLODED VIEW (CABINET) VIDEO SECTION

1SI17 S1ldvd 13NIgvd

Te

23


ww ww



TEST POINTS AND ALIGNMENT POINTS — VIDEO SECTION

Main PCB
(" TPI3 RE-SW| U
0O AQ__TPZ TP5_A8A TPG__B__
I o {@ivRz VR30I VR300
- w7 I RECY WP CTU
e o o
il )
L O lpecm
i TP4
" Og
/]
olIe3
Tel
(jjTPIZ
.
H TPl TP8 -W70
: TP -~ WZ0UT)
TRIO g G
"~ 1VR200
\©  gix
\
TPI5 QO -
CLOCK|
Timer PCB
TCSOO
U
¥ — ST

—



ww ww



ALIGNMENT INSTRUCTIONS

PREPARATION

Electrical adjustments are required after replacing circuit components and certain mechanical parts.
It is important to perform these adjustments only after all repairs and replacements have been
completed. Also, do not attempt these adjustments unless the proper equipment is available. '

REQUIRED TEST EQUIPMENT

Oscilloscope : Dual-trace with 10 : 1 probe.
Frequency Counter

Color Monitor

Pattern Generator (Color bar with 100% white)
AC Voltmeter (RMS)

Alignment Tape F6-A (Color bar with 100% white)

OO WN =

OSCILLOSCOPE

TP15 f
TIMER PCB Y D FREQUENCY COUNTER
GND
CH1 ouT E:]
0 O -0 IN .
Fig. 1
No. ltem Te.st Ad;usFment Method Conpection
point point Figure
1 Timer clock TP15 TC500 1. Connect the oscilloscope across TP15 Fig. 1
E-E Mode Ground and Ground.
2. Connect the frequency counter to
oscilloscope out.
3. Make adjustment by TC500 so that the
indication of frequency counter be-
comes 524.288 kHz £ 1Hz.
OSCILLOSCOPE
TPY 4 D
MAIN PCB GND
CH1 CH2EXT,
P1 ) 9
PR3 v 71 TriG.
No. ltem Te'st Adjust(ment Method Conpection
point point Figure
2 | Switching point | TP9 VR301 1. Connect CH1 to TP9 of VIDEO-OUT Fig. 2
Adjustment TP13 and CH2 to TP13, and set EXT.
Test Tape (FG-A) Trigger mode control to {+) Trigger.

2. Playback the tape and adjust by
VR301 so that the Vsync front edge
of CH1 video output waveform is
delayed 6.5H (412.7 pus) from the
rising of CH2 Head Switching Pulse
waveform.

EXT. Synchronize Trigger Point

V—=Sync

Frrr LU

{CH-1)

S.SH—-QL-»

lCH-2-llr Switching pulse

Fig. 2

25



26

A OSCILLOSCOPE
TP14 f(
GND D
MAIN PCB
TP13 CH1 CH2 EXT.
TRIG.
Fig. 3
No. ltem Tgst AdjusFment Method Conpectlon
point point Figure
3 CTL Preset TP14 VR300 1. Connect CH1 of oscilloscope across Fig. 3
Adjustment TP13 TP14 and Ground.
(P.B. mode) 2. Connect CH2 of oscilloscope across
Test tape F6-A TP13 and Ground.
3. Set the EXT. Trigger mode control
of the oscilloscope to (+) trigger.
4. Playback the tape by setting tracking
. volume at center click position.
5. Adjust VRS0Z so that the falling of cTL | O Adjust VR300so that the falling of CTL
waveform of CH! becomes same position waveform of CH1 becomes same position
with rising of switching pulse of CHZ. with rising of switching pulse of CH2.
**2 SPEED MODEL ONLY
NG| ey
1 ) N .
V. CTL signal ' ! CTL Signal v
! H 1 '
i t
] . ! l CH 2___I_——].___J——
CH 2
l (2Speed Model Only) (1Speed Model Only)
! I
PATTERN
n GENERATOR
(CL8, 5 Pin)
VIDEQ IN o QUT
TP B :
MAIN PCB ! 0SCILLOSCOPE
i
TP13 ¥ CH1 EXT.
o °
TRIG.
Fig. 4
Test Adjustment Counnection
No. frem point point Method Figure
4 Rec. Current TP1 VR2 1. Connect CH1 of oscilloscope across TP1 Fig. 4
Adjustment (GND) VR1 and Ground.
SP Mode TP13 2. Connect EXT. Trig. of osilloscope across
Blank tape TP13 and Ground.
3. Turn VR2 to fully counter clockwise.
4. Input color bar with 100% white signal
to VIDEO INPUT.
5. Adjust VR1 so that chrome level 5. Adjust VR1 so that chrome level
becomes 28m Vp-p. becomes 35m Vp-p.
28mVp-p 35mVp-p
6. Adjust VR2 so that V-Sync level 8. Adjust VR2 >0 Jat Voo level
becomes 130mVp-p £ 10mV. ecomes 150mVp-p £ 10mV.
130mVp-p y 150mVp-p
(2Speed Model Only)  V-Sync. (1Speed Model Only) V-Sync.




AC VOLTMETER (RMS)
[

Fig.5

TP11
MAIN PCB
TP12 "
Q3 (+) (e
Test Adjustment . Connection
No. {tem noint point Method Figure
5 REC TP11 \VVR200. 1. Set the REC status by the biank tape. Fig. 5
Bias Current TP12 (Do not set the PAUSE. In PAUSE
mode, the bias ascillation is stopped.)
2. Connect the AC voltmeter to TP11
and TP12.
3. Adjust by VR200 so that the voitage
becomes 21mV.
SECAM
PATTERN
- GENERATOR
(CL-5, 5 Pin)
VIDEO IN QouT
MAIN PCB OSCILLOSCOPE
GND T D
TP8 5
? CH1
I Fig.6
Test | Adjustment Connection
No. Item point pcint Method Figure
6| SECAM TP6 L15 1. Connect the equipment as shown in Fig. 6. Fig. 6
* 1/2 fH Tune GND 2. input SECAM color bar to VIDEO IN.
Adjustment 3. Adjust L15 to make maximum output level.
{Rec. Mode)
Blank tape

* Note: Require this adjustment for ME-SECAM model only.


ww ww



SYSTEM CONTROL TIMING CHARTS

POWER —TV/VCR —~+TAPE INSERT-+»REC —~PAUSE —+~REC--STOP -»REW —+FF —+STOP

1

TV/VCR

a
5 | L L
t o Nylu_ S R S I B ) I
i
o
9
w ...u_.l i mentaaalaiatiael ttjl
| ¥
w
w ~
t | T S N Lo I I A
T XHI
. TN
g
b — o N AN U (N U NN SO —
2z ,Iﬁ
w
« Q.
o
tel oz | — N N [ AR NV SR Y I —
m . 1_ ........ o
[+ . O JR (U ||»n ||||| H ||||||||| ¥ ..n.|
w o
Lo cpmet e — afe b e m e mm - ».HHHH. TICIIZIIICI--=
> - gof | 1.
.«N'I - - - P R ||.w lllll -
5 15 I ] B
1) oA
o 1
(%] m o~
te e i _ N - R
o
O o
w
« asnvd
534 .
».Illllnll AIH_ i A— Ilqll..‘lll'llll!l llllll e
g
L] L
[ 2umi TTopTTTTTTT hinheas S pinit ekl ..IO.*.
3
- “F--tr o - kﬂul*llnlnﬂ |||||||||||| N -
: g
ol | o
o (=}
Fed o] S S R U A R I S
] A
s Ea T S i
b I 1 IS D
1 )
2 538 TN
= t | S o R T _1 S
o TR I DR SO NN EE IE FUUROY S NN R Rl
z < ﬁ - .
8 e s x
g BN h
2 z + :
a
) S
to I |¢ Lo S I I AR N I R
NO-D-74 — - - s — e mmme o e e R
wZ
o= o~ Am
R S
=N, S JF SRR SO/ TOUUR SN B RS AR S -
3 1
g NOW T e b — —
& &.o&u_ul..t.,lw ........ R e BT e s il ek
L NOW — e e e e — —
= o
o
v
o4
w
w “
e}
a
R oo Lol ,94@@
e @ @ ® ® 6 & & e 6 8 © & ® @6 @ %
w us o
2 o s 5 9 o W 5 9
z W Zz >z
2 22 2338 g3 P& 28330
5 838 8 S 5 3 3 6 6 O F 4 6 & & « P
=

NOTICE

8¢

All time values are in second.




2 STOP-+PLAY —FF(FS)-~REW(RS)— PLAY -+ PAUSE —~NOISE CANCEL—PAUSE —~PLAY —~STOP ~EJECT--POWER

.

m

] | 62
©3MOd B
NO-8-Td — e — e L ™ %
103r3 H_ ....... i
- (R St M R Ei R B S Rl N A R A I A @ W
-]
=S VS B SR S SO E S
_ o =
o -
[ dd i c
T.. P R ...n. .VH,y.yyyuuﬂuiu et =it m in
T > I
. ® <
& _ a
b 5 e
3 5 [ : ° J :
o - g 2 <5
| 7200 I S, I A S B IS E S R S _— S g m
o) k2 %)
5 o
i - A =
L A ir &
T T s gt spapuet 2 - = g 173
200 N R S, N N D ; ,ﬂ.nt,un‘ s 5 2
N L, £ 5 3
o & o 2
S I DU SO o o -]
z SRS DO T DO N Cir- L = W -
ST TP nﬂu. - N - o - o O m
w u H
Sl - m, z = = .
e e R B B e o - e O ] O
o hs 2 > .
o e 5 U — - 1 1 w 2 <
o) | ! t @ & s
= ¥ T o © :
@ 3 oa zw o 3 g
3 , R : H
L e e e T e e et S S S N S N =1 S — £ 2 % & @ ® © is ® 3% @
3 H 5= £ EL IR T B T S iy 3o on
3 a €5 X zo 4l i ge %% gs
=8 ef
2 H EE
oo
4 3snvd TISNYT B
NMOQ 3SNVd 3SION -
dn 3SNvd n
........................ N IR R PRV NN A RO S SO
TJASNVYO [=3
3SION & % .
NMOQ 3snNvd "
3snvd ©
w AVid " w .
» [} o X i j
v+ < /Lo N N
SR e e >
[y — -
te g IO WU (N T A A R R I <
2 3
SRR 31 N S TSN S S
] E1l = S
e R e e 3 B At S S —- .m W
-
<
12} 3
te | L . RS S S SN AN PR S . - — W
< o L o g} 2 NrThe R
- u i} 14 T - m A
z T @
o c
« S
w
w o m
W - N [+
b 7 O
te e I N R N 19 e - _
o | 3 " H
o & ] £ 5 -
CSauin st Mdiefied slelebthebuitl " Y- Y-t =" - h n
o 2 ‘ i
Ir 3 : ; ST v
“ s r
z B I T o X
g N f t 3 :
¢ o i
? A N . Do © @ ® © ® 3% 8y @3
, Y B : L8 iy sy By iy 8¢ 13 9%
&g 6 5 g6 86 8 ©e 8 929 L s EAEE S S R S
go Ec e p® @ 2% S
s g5 e 3 s 3§t
> o [0 w - ] a2 23
= > o« Q o c < o & o c
- 4 z ® =z D s < -
29 582 8 i k3 g &2383%33
4 3 3 = = = = O 0O O a o 0o o o0 < F o



ww ww



VIDEO SECTION
POWER SUPPLY FCB (Top View)

° CN=- FGOO
@Csol GCMK—=77X gR)
D602 os - Re03 Tzoo-A 240y
C602 ~— REO: BLUE BROWN e SO
- R0z T600
D6ot 1614067
D600
OGND - c604
e ——
- +
- ceog CN-1 '__ .
JEO! O 8
B JP6OI vV 3
1 i .
v - :
. — ‘ p—— B = s n
T . Q
] - B @
. % >::_L] 02
. @ ic602 Sl ksol 4604
ceo7  C6IO: ;
23 > 32 30 <>%,,0500 Qre-1s 5 ° '"c‘é?““":
i
3 —sss . —om— Sa [
*3 I537 X502 1
VIDEO SECTION g o o — % - B R — Ty
. 3 Wuued
TIMER PCB (Yop View) <1 o ey
L bl P iy
- 40 45 S0 J533 60J532 64 =
L 1 S80
§28388 T §, gm0
FRAE ) ﬁe R
" § ¢¥9¥ ""'* " _3;':) EC[J%"” o
gl H » g -9 St S Ssoe A1 | Srsllg 18 | |=
s B fom 8 L b Irapd  am rguee rekae) R S| TR SR e
. . .® 4 Ng 5 ﬁ'u*'
g . RS 2 200
gn EERy -548. - = gl 1 g Eﬂﬂ =
RS 550 . 8 8 Pcrure wr 847 TR VR ; ! 3 D BT K]
R503 1614066-1 REC m,vsc/srlu. ) E Vit 500 Vf 500 94v-0eR) o] 7l K :§ §§ 2
GCMK ~77x SW5i5 |2l - X500 & & @
SP/LP/EP L4 Ex N ou N R S L S
< ' b5 & 8* S* -0 osu 1 o
of = LB o
bt 80 PROG SWS0I  SELE SW502 OOWN SWs03 SET UP SW504




DECK MECHANISM PARTS LIST

Ref. No. |Description Part No. Ref. No. |Description Part No.
1 Cylinder Assy. 152545 143 Rivet Head Base 150752
2 Drum Upper with Video Head 156001 144 Screw Small M2.6 x 12
3 Mount Assy. Cylinder 151240 146 Spring Azimuth 151268
4 Drum Lower Assy 150710 147 Screw Small M2.6 x 7
5 Mount Cylinder 151241 148 Screw Set with Hexagon Socket 3 x 5
6 PCB Assy. Video Out 150711 149 Collar Adjust 150753
7 Screw Sems M3 x 10 150 Nut Nylon M3 150754
8 Screw Small M2.6 x 6 151 Spring Head 150755
9 Motor TM-81A 151787 152 Bracket Assy. MD PCB 151479

10 Screw Camera M2 x 4.5 153 Bracket MD PCB 151480

11 Screw Sems M2.6 x 6 154 PCB Assy. MD 151271

12 PCB for Upper Drum 151242 155 Screw Small M2 x 5

13 Screw Sems M3 x 8 156 Screw Sems M2.6 x5

14 Screw Sems M3 x 10 171 Assy. Impedance Roller Plate 151272

15 Bracket Drum Ground 151243 172 Rivet Impedance 150756

16 Ground Drum ) 150713 173 Roller Impedance 150757

17 Screw Tams M3 x 10 174 Washer Polysider @1.6 x @3.8 x t0.3 151273

18 Screw Cup M2.6 x 3 175 Washer Polysider @2.1 x @5 x t0.3 151274

19 Screw Sems M2 x 5 176 FE Plate Spring 150758

20 Rivet, Drum Motor Bracket 151475 177 E-Ring $3.0 151275

21 Supporter PCB, Motor 152077 178 Full Erase Head H-4528-0101 150759

24 Screw Sems M3 x 12 179 Screw Small M2 x 3

31 Rivet, Chassis 151247 191 Arm Assy. Tension 151276

34 Angle Open Assy. 151248 192 Assy. Brake 151277

35 Screw, C Tight, M2.6 x 5 193 Felt Assy. Back Tension 150760

36 Rivet, Back Tension Change Plate 150715 194 Screw P-Tite M2 x 8

37 Arm (B), Back Tension Change 150716 195 Arm Assy. Tension Arm 150761

38,41,44,|Collar 150717 196 E-Ring $1.5 150734

202,230, 197 Plate Back Tension Adjusting 150762

236,258, 198 Spring Tension Arm 150763

334,351, 199 Screw Sems M2.6 x 5

725 201 Arm Back Tension Return 150764

39 Screw, Camera S-Tight M2.6 x 3.5 203 Screw Small M2.6 x 4.5

40 Actuator (B), Back Tension 150718 204,205,|E-Ring $2.0 151261

42,45 |Screw, C-Tite M2.6 x § 235

43 Return Arm, Right Bracket 150719 206 Return Lever Back Tension 150765

46 Bracket, Mech 150720 207,348 |E-Ring @2.5 151264

47 Screw, C-Tight M3 x 5 208 Guide Tension 150766

51 Rivet, Loading Base 150721 209 Support (B) Back Tension 150767

52 Block (L), Loading 150722 210 Screw C-Tite M2:6 x 5

53 Block (R), Loading 150723 211 Screw C-Tite M3 x 5

54 Post, Loading 150725 221 Assy. Pinch Roller 151279

55 Boss, Loading 150725 222 Screw M2.6 x 4

56 Screw, Set with Hexagon Hole 2 x 3 223 Ruvet Pinch Roller Arm 150769

57 Screw, Camera M2.6 x 4.5 224 Roller Pinch A 150768

58 Washer, Flat, 2.6 x @7 x t0.8 151249 225 E-Ring @2.3 151263

59 Holder, Loading 150726 226 Assy. Toggle Arm 151280

60 Screw, Sems M2 x 4 227 Rivet Toggle Arm 150770

61 Guide, Tape 150727 228 Spring (B) Pinch Roller 150771

62 Flange, Tape Guide 150728 229 Spring (A) Pinch Roller 150772

63 Flange (B), Tape Guide 150729 231,237 |Screw C-Tite M2.6 x 5

64 Spring, Tape Guide 151250 232 Assy. Pressure Plate 151281

65 Nut, M3 151251 233 Rivet Pressure Plate 150773

66 Cap, Guide 151252 234 Roller Pressure 150774

67 Nut, Tracking Adjuster 150730 235 E-Ring §2.0 151261

68 Screw, M3 x 6 238 Actuator Pressure Arm 151481

69 Roller Post, SIS 151476 239 Support Tape 151482

77 Flange (C), Tape Guide 151477 240 Shaft Tape Support 151483

78 Flange (D), Tape Guide 151478 241 Spring Tape Support 151484

79 Nut, Nylon, M3 150754 242 Nut Self 152078

81 Assy. Loading Plate (L) 151257 251 Assy. Sub Chassis 151282

82 Rivet Loading Plate (L) 150732 252 Rivet Sub Chassis 150775

83 Roiler Back Tension Return 150733 253 Arm Change Plate Action 150776

84 E-Ring #1.5 150734 254 E-Ring @3.0 151275

85 Spring Loading Plate 150735 255 Spring Change Plate 150777

86 Assy. Loading Plate (R) 151258 256 Spring Change Plate Action Arm 150778

87 Rivet Loading Plate (R) 150736 257 Rivet Actuator Switch 150779

88 Spring Loading Plate 151259 259,263 [Screw Sems M2.6 x 5

89 Gear Assy. L Drive 151260 264 Screw Sems M2 x 6

90 Gear (A) L Drive 150737 265 Screw Camera Flat Head M2.6 x 5

91 Gear (B) Assy. L Drive 150738 281 Reel Assy. Supply 150781

92 Gear Spring L Drive 150739 282 Reel Assy. Take-Up (B) 150872

93 Washer Flat 4 x 916 x t0.6 150740 283 Washer Polysider @2 x @5 x t0.5

94 Gear Control 150741 284 Washer 33.1 x 6 x t0.6

95 Plate Gang 150742 285 Bracket Assy. Reel Sensor 151283

96 Gear Gang 150743 286 PCB Assy. Reel Sensor 150782

97 Gear Joint B 150744 287 Bracket (B) Reel Sensor 151283

98 Gear Joint A 150745 288 Screw Camera M2.6 x 2.5 )

99 Gear Guide 150746 289,293 |Screw Sems M2.6 x 5

100 Washer Flat 2.5 x @14 x t1 150747 290 Screw Small M2.6 x 7

101 E-Ring @2.0 i 151261 292 PCB Assy. Reel Sensor Connector 151485

102 Roller Guide 150748 293 Screw Sems M2.6 x 5

103 Washer Flat @2.5 x 10 x t1 295 Puliey Wind 151486

104 Screw Smail M2.6 x 4 301 Assy. Clutch 150873

105 E-Ring 3.2 151262 302 Assy. Gear Holder 151284

106 E-Ring @2.3 151263 303 Rivet Gear Holder 150783

107 E-Ring @12.5 151264 304 Gear R Drive 150784

141 Assy. Head Base 151266 305 E Ring @1.5 150734

142 Head Audion CFL H2918 150751 306 Gear P 150785

307 Gear FF 150786

31



DECK MECHANISM PARTS LIST

Ref. No. | Description Part No. Ref. No. [Description Part No. |
308 Washer £1.6 x $3.8 x t0.3 669 Screw C-Tight

309 Wave Washer 670 Washer @2.2 x 3.8 x t0.2

310 Screw Small M2 x 5 671 E-Ring @1.2 151634
311 Clutch Assy. RF (B) 150787 700 Front Loading Assy. 151506
312 Washer @#3.6 x @6 x 70.1 701 Bracket Assy. Loading Motor 151507
313 Washer Polysider 2.6 x #6 x t0.5 702 Motor Assy, Loading 151508
314 Gear (B) Assy. Return 150788 703 PCB Assy, Loading Motor 151509
315 Drum Assy. Return 150789 704 Rivet Motor Bracket 151510
316 E-Ring @1.5 150734 705 Gear Worm 151511
317 Arm Return 150790 706 PCB Assy, Sensor 151512
318 Arm Collar Return 150791 710 Lever (A) Switch 151513
319 Screw Camera M2 x 3 711 Lever (B) Switch 151514
320 Spring Return 150792 712 Holder Worm Gear 151515
321 Plate Switching 150793 714 Washer Polysider $1.6 x $3.8 x t0.3

322 Brake Assy. Supply Reel 150794 715 Screw Sems M2 x 5

323 Main Brake, Supply Reel 150794 7186 Belt Front Loading 151516
324 Spring Brake Arm 150795 717 Bracket (B) Motor 151517
325,331 |Shoe B Brake 150796 719 Record Switch Assy. 151518
326,332, E-Ring $2.3 151263 720 Screw Sems M2 x 4

340,355, 721 Cassette Holder Assy. 151519
359 722 Holder Cassette 151520
327 Spring Main Brake 150797 723 Plate Slide 151521
328 Main Brake Assy. Take-Up Reel 151285 724 Lock Plate (R) 151522
329 Main Brake, Take-Up Reel 150798 725 Collar 150717
330 Spring, Brake Arm 151286 726 Spring Lock Plate 151524
331 Shoe B Brake 150796 727 Screw Camera M2.6 x 3

332,355,|E-Ring @2.3 151263 730 Front Bracket Assy. 151525
359 731 Bracket Front 151526
333 Arm, Take-Up Brake Actuator 150799 732 Guide Tape (R) 150846
335,366 |Screw, Sems M2.6 x 5 733 Guide Tape (L) 150847
336 Arm, Assy. Left Brake 151287 745 Side Plate (R) Assy. 161527
337 Arm Left Brake (B) 150800 746 Plate (R) Side 161528
338 Shoe, Brake 150801 747 Pressure Cassette 150837
339 Spring, LB Arm 150802 749,764 |Screw Camera M2.3 x 2

341 Arm, Right Brake Actuator 150803 750 Lever Open 151530
342 Arm, Left Brake Actuator 150804 751 Spring Open Lever 151531
343 Spring, Neutral 150805 752 Collar Open Lever 151532
344 Collar, Left Brake Actuator Arm 1508086 753 Screw Camera M2 x 4

345 Spring, Left Brake Actuator Arm 150807 754 Lever Rock Cancel 151533
346 W Tams M2.6 x 11 755 Roller Guide 151534
347 Crank, Bell 150808 758 Washer Polysider @#1.6 x $#3.8 x t0.3

348 E-Ring ©2.5 151264 757 Stay Top 151535
349 Plate Main 150809 760 Side Plate (L) Assy. 151536
350 Plate, Pull 150810 761 Plate (L) Side 151537
352,466 [Screw Sems M2.6 x 5 762 Pressure Cassette 150837
353 Brake Assy, S Soft 150811 764 Screw Camera M2.3 x 2

354 Spring, S Soft Brake 150812 765 Lock Plate (L) 150840
356 Arm Assy, Back Tension 150813 766 Spring Lock Plate (L) 151538
357 Spring, Right Brake 150814 767 Collar Lock Plate 151539
358 Sleeve, Right Brake Arm 150815 768 Screw Camera M2 x 2.5

361 Plunger Assy, Supply 151288 769 Roller Guide 151540
362 Plunger Assy, Main 150816 770 Washer Polysider 1.6 x #3.8 x t0.3

363 Board, Release Spring 150817 775 Housing Bracket (R) Assy. 151541
364,375 |Screw, Sems M2 x 4 776 Bracket (R) Housing 151542
365 Plunger 150818 777 Wormwheel Assy. 151543
366,368 [Screw Sems M2.6 x 5 778 Wormwheel 151544
367 Holder Plunger 151487 779 Gear Friction 151545
371 Capstan Assy, Flywheel 150819 780 Spring Friction 151546
372 FL Plate Assy 151488 781 Lift Gear (R) Assy 151547
373 Belt, Main 151489 782 Gear (R) Lift 151548
376 Washer, Nylon 3.6 x @10 x t0.5 783 Arm Lift 151549
377 Capstan Metal 151490 784 Spring Lift Gear 151550
378 Screw, Flat M2.6 x 6 785 Guide Open Leve 151551
380 Screw C-Tight M3 x 5 786 Sleeve Guide 151552 |
381 Washer Nylon #3.43 x @5 x t0.5 787 E-Ring ©2.5 151264
392 Motor Assy, Capstan 151491 790 Housing Bracket 151553
393 Belt Drive 151492 791 Bracket (L) Housi 151554
394 Belt Joint 151493 792 PCB Assy, (L) Sensor 151555
395 Screw, Sems M3 x 4 796 Lift Gear (L) Assy. 151556
396 Pulley Joint 151913 797 Gear (L) Lift 151557
397 Washer Polysider @1.6 x @3.8 x t0.3 798 Arm Lift 151558
398 Washer Luminaire ¢2.1 X @5 x t0.5 799 Sprint Lift Gear 151559
462 PCB Assy, Lamp 150824 800 Lever Lift 151560
467 Sensor, Dew EYH-S11P 150825 801 Spring Lift Lever 151561
468 Screw, Sems M3 x 4 802 Sleeve Guide 151562
650 Tape Loading Motor Assy. 151494 803 E-Ring #2.5 151264
651 Motor with Pulley 151495 804 Screw Sems M2.6 x 6

652 Motor Bracket (B) Tape Loading 151496 810 Bracket Rear 151563
653 TL Worm Gear 151497 811 Plate Upper 151564
654 Mode Switch Assy. 151498 812 Shaft Synchronize 151565
655 Screw Sems M2.6 x 5 813 Gear (A) Synchronize 151566
656 Holder (A) TL Worm Gear 151499 814 E-Ring @2.5 151264
657 Holder (B) TL Worm Gear 151500 815 Screw Sems M2.6 x 4

658 Pulley TL 151501 816 Screw Camera M2.6 x 3

659 Belt TL 151502 817 Screw Camera M2.3 x 2.5

663 Actuator Angle switch 151503 818 Screw C-Tight M3 x &

664 Collar Actuator Angle 151504 819 Screw Sems Camera M2.6 x 4.5

665 Screw Sems M2 x 4

666 Actuator M Switch 151505

668 Screw Sems M3 x 4

32


ww ww



E C B

2SA933
25C1740
2SA608SP
2SA536SP

Vss Vpp OUT

. i e %t 2t ms et ar

LEAD IDENTIFICATION 1 (IC, Transistor)

£

N

E C B
IN G OUT UUU
AN7812F 25€2058
NJIM7812FA 25C2839
AN7818F
NIM7818FA

9 |

12345678910
BA62198B
BA6238A
TA7288P

E C B

Il

25C2060
2SB1010
2501384
25B892
2SD400
2501207

G IN OUT

DTAT24
DTC124
25C3400
2SA1346
DTA144WsS

33

£

OUT'G_IN

AN78L05
NJM78L0O5A

19°2123
2468 20 22 24

BA7751ALS




2019 18 17 16 15 14 13 12 1

123456 78910

AN3331K

—nooonogy lboooog—
1 7 8 13 !
4

26 20 19 1 :
0000000 [00000

1812119
(VIDEO-Y)

LEAD IDENTIFICATION 2 (IC, Transistor)

64 63 62 61 36 35 34 33 2827 2625242322 2120 19 18 17 16 15
1 2 3 4 29 30 31 32 1 23 4 5 6 7 8 9 10 11 12 13 14
T4DN244C 14DN300
T4DN329
O - OO
— DOOO
= DDDUDDDF‘]DDDDD : imDUUUDDWUUUUUT.
b 7 8 2 i H
D o 8 7w | . 0000000 0oooo
| 000000000000 0 M D‘“
1812120
(SERVO)

1812421
g | (VIDEO-C)

34


ww ww



GE

VIDEO ELECTRICAL PARTS LIST

MAIN PCB ASSEMBLY

Carbon Film Resistors

Description Circ. Ref. Part No. 4.70hm R1, 203 152146
PCB-ASSEMBLY POWER SUPPLY Ceramic Capacitors g;gm gﬁgz :gg:gg
Description [ Circ. Ref. [ Part No. 10pF Ca9 150873 1000hm R205, 316 152166
Electrolytic Capacitors 15pF clo 400106 1500hm R317, 403 152168
22pF C24, 26, 28 150511 1800hm R43 152169
33uF/63V C600 162625 33pF ci4 24029 2200hm R49, 213 152170
47uF/16V €607, 608 20027 39pF C16 151303 2700hm R16, 30, 226 152171
47uF/35V C601 152081 47pF c20 152640 3300hm R7 152172
47uF/63V C602 152096 56pF ca8 810311 4700hm R4 152174
2200uF/16V C609 152626 68pF ca7 150516 5600hm R2 152175
2200uF/25V C606,610 151310 82pF Ca1 160817 8200hm RS, 14, 224 152178
2200uF/35V C604 152097 100pF c1 24016 1kohm R3.9, 12, 17, 18, 44, 46, 315, 152179
Ceramic Capacitors ) 120pF C46 150482 318
0.0220F | c603, 605 | A\ 21027 150pF C15, 44 151304 1.2kohm R26, 42, 402, 441 152180
- " d 180pF €56 150492 1.5kohm RS, 13, 37, 300 152181
Carbon Film Resistors 220pF C31, 54, 201 400107 1.8kohm R15, 29, 438, 438, 439 152182
1000hm 1/5W R601, 602 152166 270pF C25 150491 2.2kohm R19, 227,310 152183
22kohm 1/5W R603 152198 330pF C33 150518 2.7kohm R306, 307, 407-409 152184
Oxide Film Resistors 560pF C214 24023 3.3kohm R45,314 152185
820pF G207 152641 3.9kohm R10 152187
1.8kohm W | R600 152627 1000pF C221, 229 151645 4.7kohm R304, 311, 319, 400 152188
irc. Ref. - Part No. 15000F C210, 227 152642 5.86kohm R28, 204, 208, 216, 424 152189
Ciro. Ref [ Description 2200pF ca3 152643 6.8kohm R201, 301, 410, 429-431 152190
Diodes 0.0022uF Cd, 55, 57 152644 8.2kohm R11,218 1562192
€600, 601 D IN4003 1/\150933 0.01uF C8,9,11-13,17, 22,32, 42 810312 10kohm R6, 210-212, 312, 313, 320, 152194
D602 DZ UZ27BH/MTZ30A 152074 0.047uF C6,38 152645 321,323,415, 416, 421, 422,
D603, 606 D KBLO2L/RS403L/S4VB20 152075 Electrolytic Capacitors 425-427
Deos DZ MT26.28 1422114 1UF/50V ©2,7,21,213, 217, 220, 226, 20062 12konm e 152198
IC’s 312, 318, 320 22kohm R217,229, 324-326, 423 152198
1C600, 601 IC AN7812F/NJM7812FA 151707 2.2uF/50V G319, 400 151598 27kohm R221 152199
iC602 IC AN7818F/NJM7818FA 151416 4-7uF/25g NPO gggg 131399 33kehm R322 152200
Miscellaneous Ourrev C45, 51,300, 313, 317, 321 20348 39kohm 208, 308, 509 152201
7 bt el 47kohm 404, 417, 432 152203
1600 Power Transformer 1150586 'A1 52628 401-403 56kohm R31 ' ’ 152204
FB800 Fuse 200mA (T} [[N 51631 100uF/25V €306 20028 88kahm R206, 220 152205
22uF/18Y €208, 212, 215, 222 151308 82Kohm R401. 420, 428 152207
TIMER PCB ASSEMBLY 47uF/16V C18, 23, 39, 202, 219, 326, 404 20027 91kohm R302 182208
Diodes 100uF/16V 058, 205, 311, 405 20028 100kohm R228, 435, 437, 440, 442 152209
D500-504, 507-509, | D 155254/US1040M/GMBO1B| 150624 220uf/6.3V Ca7 151309 330kohm R214 152215
511 330uF/6.3V €50 162082 T Mobm R219 152223
D512, 515 D LED Red 263 152630 1000uF/6.3V/16V | C52 20118 - —
D513 D LED Orange 344 152631 1000uF/16V C330 20118 Circ. Ref. Description Part No.
D314 D LED Green 264 152632 Semiconductive C itors Diodes
IC's gg?‘t;;x;s/ssv gggg 232 216,310 :g;ggs D2, 3, 301, 302, 306,| D 18$254/US1040M/ 150624
1C500 IC FEVTI 14DN329 C-MOS/ 152633 P9 » €04, 210, 307, 400-402 GMBO1B
¥ . u )y ™
|cso1‘ IC MN1280-Q RESET 151411 SoauEraoy Ca sianie 1oatt Filters
Transistors 0.1uF/16V C228,301, 325 152646 m BPF 4.43MHz 150660
Q501, 504 im DTC124ES/2SC3400 | 151422 0.1uF/25V C302-3086, 4086, 407 160887 goo kPZAQ'gHZ Coil 113M686 :g;ggg
Q502, 503 TR DTA124ES/25A1346 151422 7 7 udio Osc. Coi
Seen / Polyester Film Capacitors DL Comb Filter 2H 151746
witches 0.033uF/50V C322 161600 CF-1 Ceramic Filter 506 MHz 150563
SW501-515,517 Push Switch 6622015 151618 0.047uF/100V €200 152647 C's
W550 Slide Switch 1621664 152635 0.015uF/50V C327 152648 _
m llaneous Toils iCt IC AN3331k Linear Head Amp| 152034
isce . _ IC2, 402, 404 1IC AN78NO5 V.Reg 152653
FL500 FIP Display 151807 L1 Micro Coil 39uH 1520561 1C3 IC 78L05 V.Reg 1526854
Holder {L} 152636 L2, 7 M]cro Coil 220uH 150382 1C200 IC BA7751ALS Audio 151711
Holder {R} 152637 L3, 4, 22, 200 Micro Coil 100uH 150391 1IC201 iC BA7755 Audio Rec/Play 152046
X500 Crystal 4.19MHz 150954 400 ) . Switch
TC500 Trimmer 20pF 150680 L5 Micro Coil 33uH 152649 1C300 IC BA6219B Capstan Motor 150608
VR500 VR 250kohm Tracking 151814 L8 Micro Coil 47uH 150570 Drive
VRS501 VR501 20kohm Picture 152638 L8, 20 Micro Coil 18uH 162650 16301 IC FEVSE 14DN265 Micro 152655
RS500 Remote Sensor 152639 IEQ Micro gOIl 1080‘;1H N557 152651 Processor
— N 10 Micro Coil 1.8u 162652 1C400 IC FEVSY 14DN244 System 152656
Description Circ. Ref. Part No. L1 Micro Coil 680uH 152052 Control
Ceramic Capacitors L13,14 Micro Coil 330uH 151424 1C401 IC BA6238A Loading Motor 151412
10pF C500 150873 L16,17 Micro Coil 15uH 150406 TA7288P Drive
0.022uF C503 21027 18 Micro Coil 39uH 2390 162051 HICY HIC 1812421 Chrominance 152657
- - L19 Micro Coll 220uH 2221 150382 HIC2 HIC 1812119 Luminance 152029
Electroiytic Capacitors L2i Micro Coit 22uH 150945 HIC300 HIC 1812120 Servo 152031
47uF/6.3V C504, 508 151327 L201 Micro Coil 12mH 150647 Variable Resistors
220uF/50V C507 152629 L300, 301 Micro Coil 200uH 152054
T ——— - Oxide Filr Resistors VR1, 2 1kohm Rec C/Y Adj. 152660
VR200 100kohm Audio Bias Adj. 162661
0.01uF/25V | €508, 508 I 152084 ; -gor‘m m gggg :g?ggg VR300 200kohm CTL+Adj. 152662
i .30hm VR301 200kohm Metal Head Switch 152663
Carbon Fiim Resistors 3300hm 1W Ra7 151593 T o
6.8ohm R509 152148 3.3kohm 2W R305 152658 ransistors
2700hm R505-508 152171 Fusible Resistors Qi TR 2SC2839EF/2SC2058PQ 152100
10kohm R500, 501, 503, 511 152198 Q2,2, 5,400,402 |TR 2SC536PEF/2SC1740QR 50016
47kohm R502, 504 152203 6.80hm %W R20 162659 Q4, 401, 404 TR 2SA608SPEF/2SA933 151005
h 152634 | 220hm W R200, 161594 Q200, 403 TR 25D400F/28C2060Q 500021
22kohm x 8 R510
Q405 TR 25D1207S7/2SD1384QR 152049
Q406-408 TR 25B88925T/2SB1010QR 150339
QR2, 404 DTR 2SA1346/DTA124ES 151422
[ Remote Control Handset 152664 QR3. 300, 401-403 | DTR 25C3400/DTC124ES 151422
Miscellaneous
X1 Crystal 4.43MHz 150660
X400 Ceramic Resonator 3.5MHz 151125




Main PCB {Top View) © |

1614065 GCMK—-77X
L) O uv-0

Qﬁo
RS
i
83
<)
-,

JD
I] B
O]
_-::}e (o)

: 94
S e
L ‘
£

e
X _ 88

LTy

(e = Bua>

- R4 o

B e TPZ
aFEey
i O

-1 {or

-r
= B &=
L l*.f
8
~
e

2
N
el
119
et
(]
[ 1
(]
b
e

2034 1A §
2o0
' ]
3 ]

345 £

% |
E1 N
oo
3|

5 m* .

12 . : 0403 - N
Y5003 e, = an S T P
R? '] [T R423 . g :

1§ Fq°rns - IO =
T B R 3 e -Ip-]'?' 2 §FE :q
EJT»%;-W l:*“@]l%eaygs . 4
4235 Mon caoel oo T 000 £ . B
* s hazz = lg = R40Q, 1331
3 " RS Rt = 1 = % |o fw |
R ‘m’/%esnmzs - Aeze R Rz EI'E?‘ —
\- 3 R27 = N "I:ng = PR
1= O3 R46 = :é €400 menr 0400 AP
5 n2es =< - {1+ e bel -
3 S e
- L W e RAIS = R47 = »
*  m e IO OO OO OO ™ ,
Rai 4F czs I ® s s C)gl I.
- R210 7, s ? |3 ° £
# 3B+ 1f ) |’|i|a ?.F 533 5 ;\
C-REW X o x
o 8 alt o, LN O ol L
b oo Tt 3 [ I
ca2t _ x— lll e R;, - €400 R308
c220 pacz mr - 5 | LN
- UH o8 T | é 052 030}
- 2
R200 MECZ 9




8¢
[m=—————m——————
Y — 1 oM —————1] 98¢
) 22 | 3me 4 185 |o
o[ ov e £ AG+Y 1
! } 29 aNs |2
1 ] ©
1 ) MS-d
! |
1 1
Aos+ |& A0S
| o — o . -
i BTN Ol o] AB2— |
~ z|[ RS IS AW |
>) 0 GNS |2 N |z P — 11 ST I
- Avet |1} Avzy | © 2] ARV |
t €] Agov |3
o} ! v ono
2t .
(“ “ 18 oN ©
of  [RzENo-s 2] H ONg o
310W3Y_[9 ] NS o
m“ o [—ano s} H e ] Agny ] -
AZIE Y
of 4 PR H €[ Az v| E >
O Z[ d38-v £ H z @
“ o ms-d |z | ANXTRI] H o
X As+8d |1 h A+ & a
@ ! 2
-t 1 x
! “ — (LT & —{ 1 [ONDISVEL W..
" T[] -, H |—e] Asov | W l—{Z[ AstNo-d =
H NIy |2 h — AEOV_| 0 2 —€] 3LOW3H |, s
H aNo 1o H — Agz— | © S —{p] _onNo |1
0 NI-A an, H o p~—1s h
“ 2 aNS v — | —{8] 38n101d
| S[fno-v Jel— ; EYS
GNO |2 Lz
” 1NO-A .MI) “ oo
| S -_— o]
J
.
100-A _%L X AG+ad |11
M aNo_Je NE—3a_ |2
N 1no-v_lg —] 438-v_|¢ 1
< O © " oNs_[v— M [(TEMC
S NicA n%u'L 2 aND [o—
o — © GND |9 ©{3Iow3e_|9r—
G T Ni-v_ {2 ASI+NO—d [1
GNOS I8
AG+ITV 11
= W AB+TIV |2
D S ~|_naei+mv
| [ AT (v
ABIE TV ~
I pHAeE ; ~ g ﬁ :l !
i —— T laf=eInlg] —Talnlsfo
T!‘
1, -
‘ T
) - |
i
h— 1
I
:
] f

-

-

[y



ww ww



wes

BLOCK DIAGRAM
VIDEO/AUDIO ' 4

o —— ————__— — — — — o o T .______—__l vioeo

’_CL-5 HEADS
to v [3[ a-out PB +5V_] FROM Q408
FROM TV AN FROM IC301[RF - SW
FROM Q40T

From 040 EGRTE>———

TP

[REC_curR)

F-SC To 1c301

|
|
I
P9 l
!
) |
ci-s
FROM 1C301 VoIN FROM TV
v=our_[i]To Tv
FrROM waoo r-—pu;wns FROM VR501 e ——
—t
i'-‘ }jlﬁ el HIC 2 :
I ’: !
l | l
| 5
l FROM 1€ 400 [SP/LP/ER>— = I
o 1c301 {EYNE _} |
I [
! N '
| |
| |
| |
I
| 1
e
| g |
] I
| G |
I o—e |
| o Tes_ |
‘ I‘g‘ W/ 0
l = s I
! SRR |
GOy REC-C =1 1] 3] |2
! HiIM
5| 5| ] |2 |
| )-_RE=COLOR af 9] 15 |2 1
ai 5] 18] 13
% |
|
l e
| i T }
| |
L ;

e e e e e e e e e e e et o e e e et e e e e o e s 2 e i . e et e e e, e e S o e e o o e e e e e =]


ww ww



BLOCK [
SERVO/SYS!

iC400
REC SAFETY s
So—{T|RSAFTIT
sv L&JND B w X400
END SENSOR \IG%ENG%'DS 2 END-S  0SC-2€
CN-H
§E$§$n ;_SQTN'DS 1 § ST-S
Oo-{3FL- €13 B FL-C
FROT. LOADING So{a] FL-k TO Ic200
Sw No-451 Fl-8 j |
FRONT LOADING @::&ﬂg;‘z i
cN-Ef
[o-M

LOADING

MOTOR ( : i
o
Mo
oo

LOADING
svY

R
| 0403 | ]
CN—JI 1301
J— 3 oﬁ
PLUNGER o -}_ﬁm/ . ™
.}JBE 1-P13 RECCTL LG
2] GND 2 o
REEL SENSOR l&:. ALLr
ZICTL [2)
CTL HEAD ST = -
CN-8b TPI4 PBCTL -

DEW SENSOR I%I

LED &
CAPSTAN uoma@x

CAPSTAN FG €

DRUM MOTOR (M !

DRUM F6

]
PG SENSOR ! !

40


ww ww






DIAGRAM
CON/TUNER

———————————— | r——————-———
| l TIMER BLOCK FL 500
=
FIP
.
|
I I IC 500
| l ’ a§
(- _ 1§ D&
| | X500 I ¢
| . - 16
8
| | TC500 h
I ol ¢
i | TPi5 @——¢
1|
: I
CN-2 l
T1S8D |1
-__——-—-i G 3 ete-sw
FRoM TV [ProW > {ALL+3V S{ALL+5V ]3] KEY
FROM IC402 N l ;g‘l’ MATRIX
' | IC501 P02 SW501~ 509
= 1 po3
semery | | ) RESET @RsT  PIO
TO HICI I I Pl2
ey
o Lo ]
Jﬁd : : ps:
2
. P53 '
V° low-s IL VR500 3 |
i R o il & revere £33 o e
6 |PICTURE PICTURE ) REM SWSI0~ 515
A l I SwWSI7
MY EE o
i - d 1
N
2 o SW 550
| 3 8 ] ] .
[ I | RESDEAO;'ER
NSO
: Fedo—EE } :
I
# 4 P | | D5I2 , QRS0 D514 ,QR503
DN SYNG | o | | ——[M?:é?,ﬂ Lee ] ‘_{H(-:;EEL:)D I
— Q—Fov >0 mcz | |
1 (RE-SW Drcramict | I
I
ﬂ VR30! I | . D53 D515, QR502
SWITCHING POINT STAND BY LED REC LED J
= | | _'[ {RED) J (RED)
T I
-
I
L

e e e e e o e e et e o e o S i S o e S e o o S . S S e e e e S . S P e e e e, . S s et o e s ot o]


ww ww



co Ll R?
l RE 10K 15P 39y 330 \ BF.SW
e A\ _REC COLOR Y4
AY REC-Y Z
[ ci \ REf-Y 7
CH1 _ cna \ F-SC YR
3 SP/LP/EP
£ TP13 " P4 X1 3 SYNC
VIDEQ HEAD, ; RF_SW ez —&_4,43Mm= 5] et
R Brtie 4 Loger =1 Ll L5 [ %3 ¢ Joas] fracBaTELGQT |8 | | - m =D& () — —— _— # §____Lanzazz
2 éf —@— 0 £9 .qo 12422
oot =
CH-2 3
27K
Ky
gsa =L
| T
a
S Il b3 2L [x
ST ﬁ!l 130§ 5 g &5 |8l
@ @ o 4 = —
Az =8 39 g a
27K T ¢} e T aon 13T
XA 1xhx 5 § o= or id 3
ove U SV o BHT o
reves [ LfaH— 3 dasnbiinlbi
HOOOOAOES | dmoeoededen ||| Il beedad
h-mc EA 0 S um 5 f;E'—i x T
al [(RZEZ5 ] = H
{0 ] = KILL e alfze 3
cTL cnB @@_ A Apc ® SREHIE
HEAD 3 c o ANP) —
R/ P 2 ts}
AE :E:% ' R/P R [FSU T aPs =r§ E P73 ACC g:: ai
HEAD nd /P
3 1 Pl MMie{V G o M A/M
| ﬁ k3 ﬂ‘x 3] P © oeT]| [AMP
AUDIO | o i S al
A8 g [: | QDQz@u@la@(m? S @WEETRRE 4?? 2) OIORIDIOIO]
[t ——.. 1T G
i ~ 00!y
| 47K
X = 6::: =1I
XB al a2 2 4 hd -
%0 =8| S= =9 EY * o 1T
= =1 B~ o a 3 x L1730 I
sllls & 5
x4
>! v X = ‘_’_’.ﬂ__ "Jl ofal bxl 2
o 9|2 2 ook { x4 | 3] 9 2 08 57 | (
= | 3 < a& Bl ==a b 2l 2
299 Jaly 5 @19 T° ¥ L Bt
4 4 olald W | = upFE T ﬁ § .
@ 1 Qo 1 L i
I Il
E 100K ! - 4
5% - ang= i S5t
§ 22K 00ly 1K
< i
1
—{2 o) ——
RZEl Te 0 Je 0
— 2) (5)
cal p |
N 82p E §
ELIG B ] | e |
2 9| CF I CF 2
&A" 15w |R37_LSK o 5.06MHz 45MHz
Li4 C33 oL~
R214 R2I5 R28 330y 150P)
330K 12K 82K e COM8 FILTER
Rz e | salc L
27 3
R229 R20 I 30
22K 68K 8 i 276
¢32
& c226 czze | QR ¢ aon @ L22
F /so oL T DTAI44W 100u
GRD F e P-ON+ Sy
R228 A-ouT
100K 'l _AIN
A MUTE
c227 L R227
aoois T é_z.zx P/EP-H —
® 1 R4I0 R ——
6.8KEP-H
i PBeoY
5 REC +12v
¢ R30! P-ONtigy
e ek
REEL-P.
REEL P-IN
¢300 z 0-CONT
%‘ R z P-ON+Sv
c 15K .
2 1812120 2 2 23
s 5 & F S -
i 39K | R408 27K
H ALL+SY 47K o R409 27K
b ﬂ 2x - IC400 14DN244C Q) 2
! 2% 27k Joaxfoax o ok Jolplolole s Jo ls Jo o eses
! 00K = x HEORNHRDRD 696961 6969596 ENED
39K BOK’ 47 X w Z = >0 > - = ) FICERES
t 001 oK WQ @»c:w t i6) gdsausx Ec-,g",%g??ou;
| it 23 8T SFFET s°+88
) i A L .L'g i o 2 f25006 3 e
N 0eeVeaE BHO) 0¥eXo) g 5 .
8 |3 aw Sz L | a
L + + 1 & S %= I w2 <] <« I
l o o o« R DS QJ—-—’ 4 § I §3zvse FePgror¥roeygd 3iia g4 2
] F ' W O b b w > K & u ¥ T B N D~ N g J J @& g B >
{ Q G c. R O S 1% i @@@ @ 9232221 @@71515 BRI EEDEE@EH D0
i ® ® (Q ONGROKE | ;znnﬂﬂf?‘ra gmaga\[i d CROaCRES
3
] 047 =2 0. T .L
! 14
: [CAP-PH|
} cap-sp
! sod
L F”';] T
c40) K16
Z
@5
R310
JlcTy 22K
CoFG 1
8A OB -ON+Sv I b
&
R400 R4OA z
ouTPyT 47K a7K €310 g
CONTROL QEW oot *
1 x| ¥ >4 R40! £ GB® =
82K 3
o ) Le3e 2
R
% Y3 1730 T
: BO|
T ceo|A|% |28 —mmw ni :
LC3a
25 1 I%"
L €306 do
H 10/25 T RW7
l 27K
|
7 L5
1 c318
e 2%
GB oo




/d

VIDEO / AUDIO / SERVO / SYSCON BLO(

RE-SW____
\ _REC COLOR 4
E-C] \ REC-Y. REC-Y.
ki \ RF-Y RE-Y.
K ® \ F-$C PA_COLOR-OLT PB COLOR QT
18 — senpsep CFaex s v
/%6 e 3 SYNC SYNG 9 12K
I | |y o HIC | HIC-2 1812119
Lad | §-_ 1812822 - -
23, pes ) @ -le‘ _________ " |
> 3 ! QA‘:.\
M ry E Y ﬂv«
)
o(; i : wz”ow
“ 1
4 H \ oWl
) & T X |y
8? g ad, sd | | 22K8 5k
@
B 1 T I | -
- o x
| 8 ‘3-[- 184 ! | = x
5 e k
@) oY 2 4
oz 5 g ¥ i | [
“ s | | B
o g 3 : !
| —4 s
¢
t
i |
| I 2
| i o
| i z
I | <
‘g ¢ 150P
=F % I =
i T4 & M 11 |
1 » o K BM i
L Al |l o ga .
- ! PURDROBEDE N @ g@@ BI® BIE OROWOE® | | gE ”"l“ 3
X, | by o & >)
B = [ '
- & Ey "
47K & 3 =2 | i
i 3 I | -
| 1 S
£ BT = : I -
2 5{lla
3L L3 |84 EY 4 ¢ |
E s |§ g 5= ¥ ? { 1 T
T & & o : QO] ocmj_ooué: 39K Qmﬁ_._oou
o < E 0 ‘A ! il B e N T
- X, Q) x
4 49 F e 208|813 I REOOOOO@
& i 3 |
8 48 | T P ‘ 0 ]
Y INHE ol Tl |3 HESNIEN ! [F =g | )
s it Pt M o | BIT | 1y
z - 7N ORIV 3
gl z /W
K 18K ¢ B Y
x = - H—> t— ! z apc] [vco CLAMP
Qo 22K :
{
|
— = {-—~(1
- E ; R
11 3
& b e = (5 (T8 {8 7
& es [T dun 9| 2' (@'QQ;’ZO‘
@ 82p T | Yeson| g P-ON+5v
e R3I7_LSK &l
‘ a| E-SC
St =
/4 4
SECAM I 53
TPE 1/21H = - & Ray
- +—o ) 3
¢39 c34] Py A 1 Y 1006932
47716 0P| = Sos2 | Slcaa %3]
I 150P Z P15y
>4
= 7% . OR404 P-ON+Sv
QR | L — 578 - DTAI24E P-ON+Sv
TA 144 W DPEeSy 2 *Sv
o T o) 0
AQuT A-QUT
7 AIN N ¥
1 AMUTE < “ON+5y
LP/EP-H 103 D-REC
R410 1155254 D-PB
KEP-M P-ON
P8BSy PBISY.
REC+i2y 412V _
P-ON+12v P-ON+i2y
BEEL P-IN REEL-P-I
D-CONT D-CONT.
“ON+5v [ o
T 5
R4Q7 27K I T
— 408 27K H N
R409 27K 2eo1, Cruag
mm—— 0} ) : LTJ
1C 400 14DN244C lo b b‘ o lols 9 s lzsfes !
) ) NGNS D xa00 e
[TREY B T Y & C] S I 358MHz I3
B 5w w3 855 ¢ ! = 3
234+ 3558 sdgg : ALLtSv 2,
N PR SRR i ] & Jry
o L2 (12)
H ey, ' 93l T
w 9 L
K §a3xv<a -‘g‘&‘d‘f';é‘-"g“"O»-O b Etm A v TCa02 2] 9407
Y oW o3 a0 o S oW oW Z v oo o @ q4 @ o i 2 81010
n o Qb e u i 2> & IM(OI) b @ @0 Ih(u) O@(d)'ﬂ > ,]ig okt 3¢
30 @) 9222 @)@ (B )e 13)(2 5 3 a 437
Q@i@;% 4 1??1& n?g o a]ﬁ]; £ Q_ e e z asos T T
ORACO 2
0-PH i 1 _L : DTAIME 1C 401 _BA6238A R435 100K
Ra15 KK Q oo :
CAP-PH| R4IG R/ Raiz I AREP
L 10K ® 47K T
cap-sP i
| 30
ksoq VRGO R3I8. H TRYR 1000/
“’“’% % oy f
C401 K16 0.:08 f I
~- 1
z
@) (3 ézs_‘@ o) ALLtigy
R310
22K FIlE
1 HIE
g T o T
aoa I g [ St Pl TS
47K c3i0 E e
OEW 001 *
€® 3 Ra27
3 2 s ok
Q400 3 426
Ci740 lese 1= Raze
: 1750 <
R3Il 31
94.1»( 76
= o
<{ujolv
G i‘ar.‘ F|atsl iz
zold Dl felofe!
Uit S
™
¢
£ 10716
[+ 1
aoar L "
! () noa@r




VIDEQ / AUDIO / SERVO / SYSCON BLOCK

POWER SUPPLY BLOCK

_ RECY
RE-Y.
PH_COLOR OUT T46 1207
OFivey .
R42 L8
SYHE, Cas L 12K o
HIC-2 1812119 2. 1078 T (1.4 i
r ORC 2D~ (e ——
|
9_‘1\ J001 Qo= L G
hd ﬂm( %20P 3¢ 20
! it 77—
;- ey s 3 < fooul
22K8 8 B0 L ]
=l LaK [33P
S é x

41 00

D600, REOO,
A\ IN2QO3 18K W
cs00 1 % 0602 Icsol
Ssr63] A\ Tuzzren]erss
L . Wiz304

060l | cecz
IN4OQ3 =2 47/63

isop|
T | Hemms
4 |3 RN 1
+ Ol ¥ i 1o
N ) 3
mE ‘&"z > wal 8 2
7818
DXG s 9 © Q1 B © @
POPYIOOOIROED ! 290 A
S = = Lppd L L ]! 53 | Terzs
L 47T 470 Sl e .__192'@;0" Ils':: ELE) 2 |
2 il I
i 56P| £ i ]
R 6, K T
fsze]. S - — é - ! = - s g ‘__J
g 160u AR BRNGERS
v N T T 1 UOT ' # ozildag e
! zol|*[@ld zo(3|a|2I2lE
ROVOORAOQ 2dFor|Servige Manuals Contact oF or SR
e 3] MAURITRON|TECHNICAL SERVICES TIMER / CONTROL_BLOCK
E 8it [ i 8 Cherry Tree Rd, ChlﬂﬂOI’{ oR502 o
Bk APc|{veo bn OX9 4QY o FF _nfw —E_JOECTT ?1%9
= Tel- 01844-351694 Fax:- 01844-352 o sec | ol |86 [EE] IS
8
/503
DTAI24E o
- —O
E T PLAYT
5- SW5I17
(OB
s .(R R 3| b 3 o2
: 'S al
otas) ofa m & P-ON+5v.
—— | | H RS 500 TRACKING
®3 Vi
&1 s be) 31 e ] E3
@ r =1 cN-3
. - " TO MAIN
? P-ON+12Y, O § AlLYSY g ? _‘—ﬁ%%ﬁh
@) El KLF) gR3 1 elglo 4t P-ON+ 5v [ 2]
v-IN OTAIZ4E DICI2AE 5 A A8 8 REMOTE | 3]
P-ON¥oV 2 L SHARP. GND [
P-ON+SV t 5 % = PICTURE I 5
BPga §L%a L 5P [PICTOREs]
A-QUT SOFT
A-IN g
E‘QN'M ALLY Sy
0-REC
0-P8 b
P-ON
—ERt3y P . . . .
CHigy 50 —3 00
TR s l (1 g Psi
D-CONT s 2| H
P-ONeSy LSRR 9.';!3 i é RES‘; o-a?c_ !
&= 32 § s 507T 508, P50
r =] ] (St g g 3l o losa
Tt ! g g 08§ 1%
jo0] . TH FR PR
£ Soxr AM ) 7 - 0l D) DR |
ALLFSv o < 2 END - 1. "' ," Q.REC
4| [— z d DEW - = MEMO % Fower
‘iél >4 4 @)(s @@l‘) “zév_ |1
a3 sls IC 402 g'aog . o o < q}é«r AC3v 12|
bt ¥ 23] 7anos D% ! 300 A R AC3v 13
: ? o Clnairn csos | | [oe s
QR400 Tca00
DTAIME 1C 401 BAG236A i%éé%éé 1C 300 Liéiééé "y
23 1408329 <X 1
&
A CONTROL -OuTPUT E 5 S I e T R
1 ' g é [EEE YRR LB AR B
c330
TR-vR ) 100016 %) 4 g z
gy
3 - - 08 490 =N
I A ) 255 - czgfeggEaEdfzE
- 15}
- 6
RAZ4 )
byod 36K T 1607% R
B :
Ra2i = _____;;ﬁ y
> geless g 3
3 W '
z
: ?
oTCizex
0610
uz21e
1 [ fl [r1
x
= :-g':*‘ig ~:-§|-' i i i
segg 3 Ep(ol2135ial5 N o{
CEEE = Onn Glole]m{~]=- w[w[¢ (M| =]



WAVE FORM

oot
S ; i :
Point : A Point: B Point : C Point: D Point : E Point : F

1Div=20uS 1Div=0.5V 1Div=20uS 1Div=2V 1Div=20uS 1Div=0.5V 1Div=20uS 1Div=1V 1Div=20uS 1Div=0.5V 1Div=20uS 1Div=0.5V

Point: G Point : H Point : | . Point : J Point : K Point : L
1Div=20uS 1Div=0.5V 1Div=20uS 1Div=10V 1Div=8mS 1Div=0.5V 1Div=20uS 1Div=0.1V 1Div=20uS 1Div=50V 1Div=20uS 1Div=2V

Point : M Point : N Point : O Point : P Q Point: R
1Div=20uS 1Div=250V 1Div=20uS 1Div=5V 1Div=20uS 1Div=0.1V 1Div=5mS 1Div=10V 1Div=20uS 1Div=50V 1Div=20uS 1Div=50V

Wave Forms referred to on Page 41.

— MM

Point : S Point: T
1Div=20uS 1Div=50V 1Div=10uS 1Div=100V | /
1 Div:ZmS/ 1 Div:150mv ; d

a _ b c

1 Div:5mS 1 Div:2V 1 piv:2uS 1 Div:lV 1 Div:16mS 1 Div:150mv




TROUBLESHOOTING GUIDE

pl

ush power button and set the TV
hannel to receive a local TV
tation.

p 2 1

nsert cassette tape.

p 3 I

ush clock /counter button to
OUNTER MODE “ 0000 ~ .

ush counter MEMORY button to “ 0000
EMO * . Push REC. button.

p 4 1 .

et recording tape speed to SP or LP
r EP.

p 5 l

‘ape is automatically rewound when
't reached tape end.

2p 6 l
‘ush  PAUSE button during recording.\
2p T l

Push  STOP  button during recording.‘

ep 8 l
Push REW (F.F.) button. ‘
ep 9 l

VCR automatically stops when counter
shows around “ 0000~ .

ep 10 1

Push PLAY button.

|

Step 11 l

[E%eck picture during playback.

Step 12 l

[Eheck the sound during playback.

Step 13 l

Check the special variable speed
playback.

tep 14 I

w

Push EJECT button.

Push STOP button during playback.

Step 15 l

tPush power button to OFF.

|

END

(4]
<t
Step 1
L?onnect power cord into power outlet. ]
NG — -
lCheck display indication “--:--7. }—-—*—-**——~——* Check F600. T600 and all output
voltage from POWER SUPPLY BLOCK.
0K
*———4 Push power button on TV.I
NG
lTV MONITOR is turn to on.
0K
NG
{Check ALL 45V line at IC500 pin 64. J——————"—~‘ !Check ALL +5V line,
Lo
NG
lCheck IC500 pins 62 and 63. }——————————* [XSOO defect.
Lo
NG
Check P-SW signal at IC500 pin 12 is ——— | Check P-SW line and
“H TV section.
lOK
Check SBT and SBD at 1C500 pins 20 and NG
21. Does it change when push the power |———— | IC500 defect.
switch.
lOK
NG
}Check ALL +5V at 1C400 pin 64. }*‘"“““* Check ALL +5V line.
10K
NG
lCheck 1C400 pins 62 and 63. }*————————* |X400 defect.
ok ‘
NG
Check P-ON signal at IC400 pin 61 ————— | Check LD-A, B, C. on| NG
“H . 1C400.
(See table 2 )
0K
0K
Check LD-4, B, C, —

switch on deck .



ww ww



|

lCheck P-ON +12V at CL-4

pin 7.

IOK

lCheck TV section.

V station.

NG
}—‘ [Check QRAO1 and Q406.

Jox

> 2

2t the TV channel to receive a local NG
Check TV section.
R ]
ormal picture and sound on TV Monitor. |
0K
*————{Insert the cassette tape. I
eck EL-A, B, C switch voltage on NG
e lCheck FL-A, B, C switch.

yscon circuit.

0K

FL-A{ "L " at ON CASSETTE IN detection

FL-B | “L "at ON CASSETTE UP detection

FL-C|{ “L ™at ON CASSETTE DOWN detection

FL-A | FL-B | FL-C

H L H

heck 1C400 pins 55, 56 and 57.

0K

NG
i— | Check 1€400.

—1 Cassette
Loading.

Hode 55 (MD-1) |56 (MD-2) |57 (MD-3)

LD-FiD H L L

LD-REV H L H

FL-FWD L H L

FL.-REV L H H

LM/FL Brake | H (L) H @) H (L)
Table 1.

|

Check IC401 pin 10“H " during
cassette loading (FL-FWD) . '

0K
+———+ Push REC button.

Step 3

[B}splay indication “REC ~

lYES

Tape loading operation is
performed ?

— 3- ()

Tves

(Boes tape run.

}yes

‘Is tape counter moving ?

YES

Check 1C401.

J_L_ﬁ (Check 1C500 pin 31. ‘

lox

[Agbry up the drum.

Check display indication “DEW ~
ON?
lYES
Check drum condition. AJ
Wet Dry
] [Check CL-FG connector.
Tok

l DEW Sensor defect. l

44

17 | e |1 IO (D I DCOE | T |3 |0 | s = | O

[



(A)

heck LD-A. B, C.

(See Table 2.)

0K

Position of loading switch

* When SYSTEM CONTROL IC has run away SYSTEM CONTROL iC will not accept any mode. At this time,
must AC CORD disconnect to reset the SYSTEM CONTROL IC.

— O Lp-A
A
O o8
3
O toc
4 () LD-COM. = SLIGE Sw.
LD swW | ! -
. ] ! Symbol Position
FR {(FU)} UN |(US)| ST [(AS)| AL A i B C | !
! i i 1 | FR(FRLOADING) | FF.REW
PINCH ROLLER ON o ! 1 P(FU) |
PINCH ROLLER OFF o ‘o 1 UN (UN-LOADING) i STOP EVECT
' o v, (Us) :
: ! Loading motor is stopped
1 o 0 : ST(SHORT STOP) i ) i
1 | ‘temporarily at unloading.
T 0 T asy ‘
- ; [ | PLAY RECPAUSE SHORT
o i ! 0 | AL(AFTERLOADING) |
i ' | REW
O:MAKE 1:BREAK
Break means intermediate position.
Table 2.
NG
. ay » . .
Check IC401 pin 10°H ~ and pin 2 —————— | Check IC400 pins 55, 56 and 57 NG
« »
L 7. voltage.

10K

Check CN-E connector.

lOK

Check loading motor,

See Table 1.

lCheCk IC400.l

3- (B)

Check IC400 pin 52 voltage “H ™~

45

NG ,
, }———«—» LCheck 10400.

| ok

—J

Check 1C300 pin 10 “L ~and pin 2
“q

NG

IIC300 defect.

Fox

ICheck CL-FG connector.

o

{Check capstan motor.

3- (O

(Reel pulse)

Check pin 3 of CN-J connector.

NG

~—————————— | Check reel sensor.

Jox

[Check IC400 pin 21.

NG
}———--——————~* ]Check HIC300.

IOK

|Check 1€501.

Step 4

Does tape speed change ?

YES

N0 '
F—ﬁ lCheck ICA00 pins 23 and 24.

23 24

SP MODE L L

LP MODE H L

B EP MODE H H



ww ww



p 5 !

ape is automatically rewound at NO
APE end.

lYES

tep 5 OK., proceed to Step 6.

!
NG
Check connection of CL-1 pin 3 F————— | Check end sensor. ‘
<L

| o
‘Check 1C400 pin 19°H ™.

Tox

Check Step 8.

}ﬁf————‘-* lCheCk 0401. l

LPush PAUSE button during recording. l

0 6

Japstan motor is stopped ?

NO NG
]r — Igmck 1C400 pin 481 * . }»—

OK 10K

|Check IC400 pins 51 and 52°H " .

Lo

Check IC300 pins 2 and 10.

Step 6 0., proceed to Step 7.

1Check IC400 and 1C500.

IOK
Check IC500 pins 9 and 19 as same —
waveform during depressing PAUSE NG
button.

LEEgck PAUSE switch.

Push STOP button during recording.]

Step 7 l

Unloading is performed.

NO
4}——~‘——-—————* Check IC500 pins 8 and 19 as same | NG

YES

waveform during depressing STOP F—
button.

_—

Step 8
*—* Push REW (F.F ) button.

T

‘ Eheck STOP swi tch.

ok

ICheck 1C400 pins 55. 56,

NG
57. }—— l Check 1C401 and 1C500. ]

See Table 1. lOK

LPhECk 1C401 pin 2.

NG
F———*———-—* '10401 defect. \

lOK

Lpheck CN-E and Loading motor. l

Capstan motor turns reverse
(Foward) .

NO

——

Check 1C400 pins 51 (52 and 50. }A—

YES

Step 9

ICK
| Gheck 10300 pin 2 (10) . ]
Jok

Check CL-FG connector and capstan
motor.

VCR automatically stop when counter
shows around “00007 .

NO Check IC500 pins 6 (5 ) and 19 —
(19) as same waveform during NO

YES
Step 9 OK, proceed to Step 10.

depressing REW (F.F ) button. S
L

tEEeck REW (F.F ) switch. ] -
ok
Lgheck [C400 and 1C500. ]

46



p 10

ush PLAY button. Does Tape run?

NO
—e——— | Check 1C500 pins 8 and 18 as same

YES

waveform when depressing PLAY
button.

NG

[ ok

‘Check 1C400 pin 52.

o NG
heck display indication “ PLAY " . }—‘
oK IOK

erheck 1C500 pin 28. J

!Check 10400 and 1C500.

ok

ICheck PLAY switch.

Does drum motor run 7

Check connector CN-D pin 6+ B

iNO

YES

(+12v) .

o

ICheck connector CN-D pin 5°H 7.

| ok

[Check drum drive IC in deck.

Check 1C301 pins 17 (D-PG) and 16
(D-FG) .

NG
—————————— | Check drum motor Ass’y.

Lo

Check [C301 pin 10 (RF SW ) —TP13

NG
}—~—‘ I IC301 defect.

|

Lok

Step 10 OK, proceed to Step 11.

47

Step 1!
NO NO
[Playback is possible. }——' . Playback test tape playback possibie.
YES YES
11 B) —
NO
Folor playback possible. }—‘—ﬁ 11- (€) 11- (A)
YES
Step 11 OK. proceed to Step 12.
11- (A)
Envelope waveform at IC1 pins 12 and | NO
130K 7 r————— | Check Video Head. ]
YES lOK
‘ IC1 defect. l
NO
(FM waveform at @1 collector OK? J———' l @1 defect. l
lYES
NO -
Video FM waveform at HICZ pin 23 t—————— | 92 defect. J
OK?

yes

lwaveform at HIC2 pin 15 OK?

NO :
}———* Check D-PB+5V, P-ON+5V and P-ON+12V.

l YES

.Video signal at HIC2 pin 14 OK?

NO
l»———‘ lTB 3M L.P.F. defect. l

1 YES

[Video signal at HIC2 pin 12 OK?

N |
}——————' I HIC2 defect. l

l YES

[Video signal at HIC2 pin 1 OK ¢

NO
1————' \ HIC2 defect. ‘




Set blank tape. Push REC. button. ]

|

NO NO
Recording possible? l———————* l Check VIDEO IN signal at HIC2 pin 17.

l YES l OK

Color recording possible. ]

Check TV section. l

11- (D)

|Video signal at HICZ pin 14 0K?

}K\

] YES

I

l ]mcz or 13.

Video signal at HIC2 pin 3=TP-3
(WHITE /DARK CLIP) .

|

. oK
NO
tFM waveform at HIC2 pin 25 OK ? }———-*—*—‘ l HIC2 defect.

l YES
NO
IFM waveform at 05 emitter OK? }___.___.__+ [ @5 defect. !
1 YES
NO
lCheck FM waveform TP-1 and TP-2. }—‘ Check ICI1. l
11- (C)
NO
Video FM waveform at TP-5 OK? '——’ . IC1 defect. 1
[ves
NO
Chroma waveform at HICl pin 28 0K ? }——* l Check HIC1. DL-1. and Q3. l
l YES
NO
[Chroma waveform at HICl pin 29 OK 2 ]——‘ l HIC1 defect. 1
[ ves

NO
Ehroma waveform at HIC2 pin 1 OK? l—* l HIC2 defect.

11- (D)

lVideo signal at HIC] pin 21 OK?

l YES

Check F-SC signal at TP-3.

lOK

[Check DC voltage at TP4 (VCO ) . ]

lOK

Check HICl pin 7 of RF—switching
pulse.

lOK

Check HIC1 of H-Sync.

[ ok

Chroma waveform at HICI pins 22, 24
and 18 0K ?

NO

———— | T1 or HIC1 defect.

lves

ICheck FM waveform TP-1 and TP2.

Step 12

Sound playback possible,

YES
Step 12 OK. proceed to Step 13.

NO
;——’ lIC] defect. 1
NO NO
l——— [jlayback Pre recorded test tape.

YES

!

Set blank tape. Push REC button.

Tves

|

NG
lCheck A-IN signal at CL-5 pin 7. F—

0K

Check TV
section.

«—

Audio signal at IC200 pin 19 OK ?

NO

YES

1C201 defect. | «—

lCheck audio Head. -l

Jox

NO
Mudio signal at IC200 pin 1 OK? }—*
NO

l YES

lﬂudio signal at IC200 pin 16 OK ? —'—‘

[ICZOO defect. lCheck lCZOlj

48


ww ww



|

e NO
Check bias level.
Check 0201 and
and 1200.
Step 13
Push F.F. (REW.) button during
playback.
Does tape speed change at search NO
speed ? 13 (A)
lYES
NO
Audio mute ON. }*““—““** 13- (B)
lYES

Push PLAY button.
Push PAUSE button during playback.

I

Push PAUSE button.
Does noise bar move ?

NO
—— 13- (C)

lYES
Step 13 0K, proceed to step 14.

13- (A)

gheck 1€400 pins 52 (51) . 30 and
1.

NO

1 1C400 defect.

I

Check waveform at 1C301 pin 13.
Does it change?

NG

{;C301 defect.

lOK

Check voltage of IC300 pin 4.
Does it increase?

NG

> | 1C300 defect.

|

Check 1C300. AJ

13- 8)

{Check 1C400 pin 47 is “H 7.
| ok

iCheck 1200 pin 15 is “H 7. AJ
o

!Check 1€200 pin 16.

13- (C)
Check IC400 pin 51. I

Step 14
Lfg§h STOP button.

l*—Push EJECT button.

ICassette unloading.

Step 14 OK, proceed to Step 15.

} NO

NG
}-—~—* 1C400 defect. l

NG
}—————* 1C200 defect.

Check IC500 pins 7 and 19 as same
waveform during depressing EJECT

1

Check FL-A, B, C switch voltage on
1C400 pins 26, 27 and 28 during

eject operation.

button.
 ves
0K
Check EJECT switch. I

NG

——————— | Check FL-A. B, C switch. l
10K

FL-A FL-B FL-C
NG

Check IC400 pins 55. 56 and 57.

(See Table 1.)

Jok

NG
lCheck 1C401 pins 3 and 10. J—-————

lOK

lCheck CN-H and Front loading motor. ]

H—H i—=1 L—H

L ‘IC400 defect. ]

—\ 1C401 defect. J

49

NG


ww ww



Step 15

Push POWER button on TV. |

l

NO NG
ITV MONITOR is turn to off. ———— | Check P-SW signal of CL4 pin 2 is turn
to “L .
END LCheck TV section.

*When SYSTEM CONTROL IC has run away SYSTEM CONTROL IC will not accept any mode. At this time
disconnect AC cord to reset the SYSTEM CONTROL IC.

Position of loading switch

LD-A
7 /.
LO SW
,, ——— Symbol : Position
LO-B A 1 B , C ;
LSS
1 [ FR (FR LOADING) FF. REW
Lo-C o oy (FU)
] o 1 1 UN (UN-LOADING) . STOP EJECT
LD-COM : .
Yo b . s i
= SLIDE Sw.
: | i 1 Loading motor is stopped
) ) ST (SHORT STOP) ' ) '
FR [(FU)| UN [(us)] sT [(as)] AL ‘ i | _temporarily at unfoading
: S i ¢ ! o (AS) i
’ | . ! PLAY RECPAUSE SHORT
I L pinch roLLER ON © |+ ! 0 i AL(AFTERLOADING) | rew &
PINCH ROLLER OFF : ! -
OMAKE I :-BREAK

Break means intermediate posttion,

Table 2.

50



ELECTRICAL ADJUSTMENT

OSCILLOSCOPE

TN
MEASUREMENT INSTRUMENT :
SWEEP GENERATOR LEADER L.SW —480 VIF SWEEP GENERATOR
SWEEP OSCILLOSCOPE MEGURO MCS —983C EROM
,'T—V<E>RT sl U B ouTPUT
o S N [ B D Q g_]
!
1 j 1 I
s = ] 1
10Kohm
TEST ADJUSTMENT CONNECTION
No. ITEM \ METHOD T
POINT POINT FIGURE A 9.0 0 o N gpgq
1 |3esomHz | TP1 oND | Ligos 1. Set AFC switch to OFF position. Fig-1 Figure 1 aeD
peak. TP3 2. Select Sweep Generator output to
TP7 —104B—20dB.
3. Supply AGC bias with Fig-2 circuit
maximum output before clipping. AGC BIAS SUPPLY
4. Adjust by L1806 to maximum the DCi2v (TC2)
39 50MHz maker as Fig-3.
9 | Video TUNER TP 1. Set AFC switch to OFF position. Fig-4 100K ohm B ~————————=TP4 {IF AGC)
Band GND 2. Connect 10-ohm . resistor between
TP1 GND TP1 and TP7 to kill rectify coil.
TP7 3. Supply IF AGC bias with Fig-2 Figure 2
circuit to maximum output before GNOD (TP1) N
clipping.
4. Make sure the waveform becomes
as Fig-5.
5. Remove 10-ohm resistor betwecen
TP5 and TP6.
/
3 AFC curve | TUNER TP | L1805 1. Disconnect CN1301. Fig-6 \ /
TP1 GND 2. Set AFC switch to ON position. \ 4
TP 3. Adjust by L1805 to become \ /
waveform as Fig-7. MAX
4. Connect CN1301. \ /
4 SIF S TP1 GND . 1. Adjust attenuator of sweep Fig-8 \
curve TP3 generator to waveform become as \
P8 Fig-9. ™ !
2. Make sure linear curve between T I
—50KHz and +50KHz MARKER. : N /
\\_/ 39 50MHz
5 RF AGC TP10 VR1801 1. Set any channel to receive.
2. Supply 80 dB to input.
3. Adjust by VR1801 to 4.5V at TP10
voltage.
|

1

Figure 2

51



ww ww



OSCILLOSCOPE

VIF SWEEP GFNFRATOR

ouUTPUT
©-
75 ohm
0.01uF
To To To
v/ GND GND TUNER TEST POINT
Figure 4 (TP
SOUND ¢ 41.50MHz
33.50MHz ; !
. 39. SOMHz 1Vp-p
r‘ L 100%
50+10%
\%x
37.10MHz
Figure 5
OSCILLOSCOPE
VIF SWEEP GENERATOR
________________________ 75 ohm
0.01uF
To To
- TUNER TEST POINT
Figure 6 arn

S0

39.50MHz

Figure 7

SIF SWEEP GENERATOR

VERT HORIZ
-0

Figure 8
+100KHz
+50KHz
—50KHz
Figure 9 ~100KHz

52




6 FOCUS

1.
2.

Set the CONTRAST and BRIGHTNESS control to maximum.
Adjust the Focus control of VR to sharp and clear on display.

7 CUT-OFF ADJUSTMENT

1. Turn the all Low Light controls (VR1702. VR1703. VR1705) to %4 position.

2. Turn the B Drive (VR1701) and R Drive (VR1704) controls to center.

3. Set the SUB BRT control (VR1602) to center position.

4. Set the SCREEN control of FBT (T1402) to minimum.

5. Set the SERVICE switch (SW1601) to service position.

6. Slowly turn the SCREEN control to the point where horizontal bar just illuminates.

7. W horizontal bar is red. turn the B8 LOW-LIGHT control (VR1703) to get magenta.
If horizontal bar is blue. turn the R LOW-LIGHT control (VR1702) to get magenta.

8. Turn the G LOW-LIGHT control to get white horizontal bar.

9. Reset the SERVICE switch (SW1601) to NORMAL position.

8 V-SIZE
1. Receive the monoscope pattern.
2. Adjust overscan with the VR1401 to 93% of display size.

9 SUB-BRIGHTNESS

1.
2.
3.

Receive the monoscope pattern (APL75%).
Set the CONTRAST control to max and the BRIGHTNESS. COLOR control to min.
Adjust VR1602 to the point where referencce line just start illuminate.

_a—Reterence line

10 COLOR DEMODURATOR DELAY LINE

PN G s W

. Receive philips pattern (2ch. 80dB u) with AFT off position, and set AFT to on position.
. Turn the COLOR. CONTRAST control to max. BRIGHT control to min.
. Connect TP1805 (B~Y output) and TP1806 (GND) to oscilloscope.

Input external sync. to anode side of D1404 from EXT TRIG terminal of oscilloscope.
Adjust the GAIN control (VR1601) to as following drawing.
Adjust the PHASE control (VR1603) to as following drawing.

. Adjust the DELAY control (VR1604) to as following drawing.
. Repeat above step 5~7 until to get best point of these three.

11 WHITE BALANCE

RS

© oo

Preparations :

. Adjustment should be conducted in dark place (shielded sun light)

Under european magnetic shield (V:0.44. H :0.18)

. All other adjustments should be done.

Module of white balance meter shiould be memorized as color temperature 6500° K. x=312,

y=322.

©®R =N

Set MODE SELECT switch of white balancer to ZERO.

Lie down the light sensor of white balancer to shut out light.
. Adjust ZERO ADJ control. to center on meter.

. Connect the white balance meter as following drawing.

H

N

L

WHITE BALANCE
SIGNAL GENERATOR (CW40A2)

H L
\IKDEOO @
(GO

9
T

O &

1
O

WHITE BALANCE
HIGH LUMI - LOW LUMI ADJUSTER (CWS80C)
al | I o
{2 | ]
,SQBE
10
VIDEO IN

\

UNIT

Adjustment :

. Set the PHOSPHOR SELECT switch of balancer to as memorized module position.
. Set MODE SELECT switch of balancer to LOW SENS.

. Set AUTO/MANUAL switch of signal generator to AUTO.

Set MODE SELECT switch of signal generator to H/L.

. Adjust BRIGHT. CONTRAST control of VR. and HIGH. LOW control of signal generator to center

of LOW LUM!I and HIGH LUMI meters.

‘Adjust R DRIVE (VR1704) and B DRIVE (VR1701) to center of HIGH LUMI meter.

Adjust R CUT-OFF VR (VR1705) and B CUT-OFF VR (VR1702) to center of LOW LUMI meter.
Repeat step 6 and 7 until to get center indication on all meters.

Repeat step 6 and 7 until to get with-in 2% of meter indication even change MODE SELECT
switch to HIGH SENS.

53


ww ww



TROUBLESHOOTING GUIDE

NO POWER OUTPUT

Check DC voltage of T1501 pin 4 (about DC330V)

ves Y

y no

eck voltage of IC1501 pin 10

eck Cathode voltage of D1507 (about 12V}

Check Power Relay

Y

D1506 defect

IC1501. R1502. R1505 defect

vEs § O

YES NO :
D1502. 1503. 1504. 1505. | | Check IC1101 pin 8 at
F1501. R1501 defect High
YES ¥ NO
v
| Check voltage of To TVR B | |
pin 7 - IC1101 defect
YES -i NO
Q1104. 1105, 1106. 1108. RE1501. D1501 defect VCR defect

NO RASTER. NO SOUND

Check output voltage of Power Supply

YES

Y

NG

Y

Check voltage of IC1601 pin 16 12V ?

Check Power circuit

YES w

'—’—jNO

IC1601. R1408 defect

H. D puise on IC1601 pin 27

YES
v

I NO

Check around IC1601 pin 33. 39

H. D pulse on Q1401 collector

L

YES §
)

——'—'—jNO

Q1401 defect

Check wave form Q1402 base

YES

]

—'—'—_—* NO

T1401 defect

FB pulse on Q1402 collector

‘—_‘—*NO

YES

T1402 (FBT). Q1402 defect

FBT defect.

Check FBT out (pin 4. 6. 7. 8. 9. 10).
LDMOS. H. DY, C1417. 1C1402

(3) NO PICTURE. RASTER ONLY

Picture in play mode is normal? NO

o { IC1601 defect

YES Y

Input from VIDEQ IN pictu

re is normal ?

NO Connect 5 pin connector on

YES Y

» back board of VCR completely ?

Y NO YES '

Check output from TUNER

VIDEO OUT

5 pin connector defect VCR defect

YES Y

NO

Y

TUNER defect

TUNER defect (Oscilator. Mixer circuit)

(4) NO RASTER WIiTH SOUND

Appear vertical line when set service SW

YES

Check 2nd grid wvi

oltage (about 550V)

NO
Y
Check Anode voltage (about 22V) NO' Check Q1401. 1402. IC160t pin 27
YES
Y
Check Focus voltage (about 6KV) NO_ | T1402 (FBT) defect
Y YES
NO

» 'Tl402 (FBT). C1704 defect

)

YES

Check Heater volt

age (about 6.3Vms)

N0 | T1402 (FBT) defect

Y
'ES

CRT defect

L

See. No picture, raster only.

54



5) NO V. DEFLECT (ONLY H. LINEY

(7) DEFECT COLOR

Adjust White balance

Raster color?

SERVICE SW position is in SERVICE ? YES | Set SERVICE SW to NORMAL position
NO
Y
V.D. pulse output on IC1601 pin 23 NO | Check around IC1601 pin 21, 48
YES
1
. NO
24V on IC1401 pin 6 | D1404. R1415 defect
¢ YES
H. Deflect circuit defect. Check 1C1401, R1401. R1614. R85. R81. D.Y

6) NO COLOR

Set VR1604 Color Control to MAX.

Y

Adjust Fine tuning of tuner

\

Is IC1601 pin 10 normal? NO Check circuit around IC1601
o ! pin 10
YES
Y
s 1C1601 pin 3 normal? NO | Check circuit around IC1601
) | pin 2
YES

y

Check voltage of IC1601 pin 10 (about 11V) | NO _ | {C15801 pin 20 is normal?
YESV vES NO *
IC1601 defect - R .
Check circuit around

IC1601 pin 20. 16

1

)

¥

Red or Cyan

Green or Magenta

Biue or Yellow

)

Y

Y

Q1702 collector is normal?

Q1701 collector is normal ?

Q1703 cotllector is normal?

YE N
S Y e}

Q1702 defect

YES : NO

Q1701 defect

YES ] NO
\i

Q1703 defect

Y ]
‘|C1601 pin 13 is normal? IC1601 pin 13 is normal? 1C1601 pin 13 is normal?
[ ves NO lYES NO ] YES NO
Y Y
CRT defect IC1601 defect

(8) NO SYNCHRONIZED

No svnchronized for both H and V7

YES Y NO

Only Vertical 7

NO 1iC1601 pin 29, 39. 40
1 is normal ?

NO 1 Check around IC1601

pin 29. 39. 40 circuit

YES *YES
IC1601 defect
Y \
JA1602 V. OUT is normal? NO IVer defect
. ?
YES
Y
. . NO . L
1IC1601 pin 37 is normal? - Check around IC1601 pin 37 circuit
YES

IC1601 defect

55



ww ww



(9) DIMLY PICTURE

Snow noise NO___, | TUNER defect
YES
Y
Input signal level is normal ? NO »| Antenna defect
Y YES
Normal at momentally when changing NO | AGC terminal of Tuner is normal?
the channel
YES NO
Yy Y
YES
Y Tuner defect || Re-adjust SFR1 (RF AGC)
Contact of Tuner defect
Y

Impossive to adjust normal voltage

Y

(10) NO SOUND TUNER defect

Is playback on VCR normal?

YES 1 no
Is voltage of IC1301. pin 9 12V? NO | Check R1306. D1507. L1504
Y ves
Is IC1301 pin 4 normal ? NO - Check Q1101, IC1101
ives
Is 1C1301 pin 8 normal? o LN L 11c1301 defect
¥ vES
Speaker defect
Y
. NO
Is input from AUDION sound normal? 1 VCR defect
§vES
. NO ) NO
Is IC1801 pin 3 normal? »| Is IC1801 pin 19, 20 normal? »| Check around IC1801
pin 19, 20
y ves * YES
Check IC1101, Q1109 Is IC1801 pin 1, 2 normal ? NO‘ Check around IC1801

pin 1,2
+YES

1IC1801 defect

56




IF PCB
COMPONENT LAYOUT

57


ww ww



CRT PCB

vR1701  VR1704 C'70% vR1702  VRI1703  VR170S
. [
D

R1701 g 02 Ri710 | 2 Tqiond

2. > < - E8 RI714
§  R1708 ri7os —{__— @702
0’) St T

RI?EZD:.:D_'_ |

1704
<

CN1701

PR R

<>
s0613

E04ID

B8041Yd

B
v

D1701  R1713

| ’ ' 1708
[::j"{}:ﬁ‘_‘ ' Qros <

o

L\____ R1712

604 1d

€0410Q

CN1702






aow

INOHANYS

AHDIM A
Zuds

09

OO

@

.

I
LLMEA

o£eL¥7 ondi

!E..o.ﬁ
—_—
ot anwo "
ZaZINA d <)
1028A B
f ca EN
10210
e
240
1no'e 4
KoLivA
uo:om
90 110",

10813¥

TR e 105139 oo
. -
200K 2om0 002020202020, L
o £
0007 g
g0 fhoue ysmunco "
OZZINW §01; 2 i<$-
A -2 BYELNLS
vz Y
s:E_ i Oaatadadad st 31 10
| L
sz~ - t
e
ey} & N
H) 3dv| £ ~
§ ) ng
¥ a 3V +0801
o om e
Er F J 1 soue W W w.
N1 @ M :
] a5 8
i G0 oA @ vl ) OZOXC 3
xS VWNORD)| 181 23w 1360 260 Ik oA MDA A3V GO £6D 20D 10D LSH 00A
0 L losw [ Y S fums
&) ®Ad ISREINN 1040 S LV3438 oinv
d e 1¥a 35v0 1o 3100
2 SRUET 0w i ziv ki o 1wz s *ooonau Sl dive 006 100 200 £00 ¥OA
N h i ; Y 5 - N ToNoTE AV d
g WNSIS NOOOWIE
Lito 40V . ANO'A NIV N'A
d XISLVW
15 = ]
_vﬁu 2 o =
_ LS et
UL MS
q um“” 4 A_w .*m # LI53Nd f
0 ot jod o4 jogrud T o 490
o B D O M i
ravou
neens § T e Fome 9 boeat 9 foume T :.iv._ Oy —
20388 sose | s U0 o od T od o
AWYD; oI5 \_:;l* l§.x>l— L=.5¢ xi;ﬁl*
S V34 Lir| vios ¥ ouns 19 toms |9 iome |9 coume 9
€
a ASvHLNDD 0
SIS 03I L
¥ 200d% 108D —ﬁﬂ_
= 4
suto ouvoe
TYNIAERL
YNNIINY —— #NN

€9TENY 1061 D1

NogELY
00191

Wvdovia 00718
NOILD3S 'A'L


ww ww



o~
ooy
=
So
~
co
Lol
—
o
o
©
=z
<

_ Tre
_ 00! M\V_m.m @
w z02z7Ms sgdvs LU 808l o8t ®
! V: 1081VS . 051
: 2ialy (31 0098952 ) roaiy
t A 81D 1t @
| NS Tk |
: z0817 W) 10°
! }
W z \__/ | 14819 ®
: H31714 MvS L
: I om _ 0 1y — &1 030iA
: ASL/MOL PTwN._zo.ﬁS T 'esig s08id Mmom_m &
: - 50812 —— '08'40 W) 1070
: / £0812
' 2 089 ®©
: gogty ®
' 042
] w z081Y .
; ) @ ociany
w 0tlo
N -~
: z ©
(D—(3 ®| 430 34V
®
NOESZVT
103101 @\ Lnb 29V
(Wi 00 .o M 1 7 ﬁw @
R m,wn_kmmwrﬂﬁ 2209
A T uE Tt @1 1no L4V
A1 slely =
tWitg o Bl e-ifoo-
3001 im_.m e ®
SlEly L2 =
© 1 38 s ® ACl+
=45 L1 {
T CdN; = @L JL @
1rstey T B el i mﬂ ¢ — M Ni 41
so-- Y1g1a N X Q i
] 14y z_l LLJUI =
Lo gégin 2w | ng . m
> 70817 8D 9345 :
3o IM 208140 ‘
< fify L g i
2g | _ - ‘
AN~ BWC 9S4 — pre
S18th \“@ w(mwuu 3 i
~ TT |
/\T,‘J L . _ _
108052 2h3in v L L |
208ty P - . :
e (L w
;
;
;
:
)

NVYHOVIA LINDHID JILVINIHDS '8°0°d 4l

o1



{ M_

43NV 3IdS

o (8t rvig) (034 ¢CO0I¥ 22OMY ’
N 804 NIVW _ - .
Uy v 0¢-AL (3LIHMY 6S2CR 22OMY
J3Svd 0093549 —
o}
1] )
YNJ
194 18901
110 9
|
{NHE) 2191« 229MvEG-0L003D> _ _
2131 % CCOMY 5 IND gt
t s
2191 ¥ 229Mv
X
7109
NIVH 01 INISSNV9O30
d \
@ @NIVIWOL
HIA ﬁzzo%: Aw_zz:ﬁr ( 80-0/0032)
[¢]
/ / 89VZ #SZOMY
— 3 o~
— «y0-12003>
1y
o N m@ qay7w 925nv
(60-0L.0032> ||| QuYA0L L 3 . —
- - - - --fAHD NYBYCTGIk §ZOMY |||
‘ ¢ ®3on0L ®@YoA 0L
) 1 : ||
"xm SI0m 22omv | ] P
S " GlQis 22OMVY
3 L -
.>m IOl 22OMV ] - —
~ u GI01e 22OMY ol E QlE
B | | (20-0.003D> ol (9 ol &
L] m o] n/U_ [
832t 92 OMV A S
of | ol X
10-0.0032» 21 |o 2%
o [43]
8aVZ# 32 oMY
OP= AL (03N BELCH 22OMV
(91-9€003» *
(MJV18) GIOI# 029MY ] -
14 L
NIV O1
o—on ON9
NIYW OL
NOiILDO3S ‘AL N3340$ o
NVHODYIA DNIHIM SN%04
(9L 0%1 91
300NY g0d 1d0



ww ww



£9

(LANIGVYD) M3IA d3A01dX3

fofrA<1 BUUBJUY pedH BulAiy
9zses | BUUBIUY NN 6S
$2sest HuN [01U0D Bjowd LX

AHOSS300V

»2S2SH 48pIoH 80d 4I s18
forderd=T Jadeds dsuel; Bulydumg 18
gesest 4808dg sAqQNY IHO 2ig
125261 (y} J908dg 1HD oig
0zs2zs! #3108 Bununow 140 69
(@) sutg 1e8H 8g
(D) stutg 189 H .9
(@) 3uig 1eoH 98
(v} %uIS 1esH sg
615251 Bulidg uorsus vg
815261 JSpioH g0d Jesy €9
116251 19PIOH 9Dd HoT zg
91625t 19pIOH §0d uoid 1g
{oqe sloN 1Y
§162G1 (g) 18100 yoUMg gLy
vi62S1 (v) 18000 yoymg Sty
18ge sjuawasinbay (44 vy
19gen pJoD OV eIV
plo) 1emod utein cly
12qe ‘ON [eues Ly
19Ge vonney sesn oLy
ZiseslL 8leid buney 8Y
L1G2SL aleld pJoD OV 8v
0L5est oreid yoer A
605251 a1e|d 10NU0D Qv
805251 pieog yoer Juy Sy
206251 19PIOH [013U0D Y
906251 QoM JBMOd/YD/ION ey
S052StH (@) ssog Bununow Jesy L-gv
05251 19UIgR) JBRY 2v
£06261t (0) ssog Bununow oeQ €-1v
125251 (g) ssog Bununow jeuiqed yoeg | 2-tv
z0sesL (v) ssog Bununow 18u1ge) jyoeg L1y
L0625t 19uUIge) JUo.d Ly
‘ON Med uonduossag 18y

1Si71 S1ldvd L3aNIgvD




B

union IF PcB

Q,L—_EUPESOSO'S"O'”F CEE5BR 0B o
1 I

~A110Y
T

[S31-1]
216
8
z|2
G|=
R1101
R1134 —
2 10K
_110R
Ll O L
1.8 ¥

Yo ven(d
2

g
H L1108
p-om 12v (O cris r0.01
100P 5 ~
Ao X8 RI128
o 3 & Jom ——
1 SC) R 3
o mPEAT Ko = []n [
2 e S z
wre T RI12) 42K & I‘% 1C1401 LA7830
r—on 516 K2 w - ) 2
ors 816 (b 3k Ry g; P ©~® (CNCHO] OI
O 4 f 8 -g}— 5
d =& o Ta ? 13
& 5o o S jena PR EES 231 o=
"" °'L:°j__ A1113 ; 3* Qa
v W Ta%0e T ’
(HREER 1K Lena ~
S [P S ¢ la N s
nhalada! ° %1 s { GIM /1126 g’a;;j._ g“‘ .
Do THDORY o1 MreER TR LCi 122 ! ® I
sv1)04  ISW O | Tgy g T oxcr €133 hiiZ6 660
nigiols! as 5 Feos
o WP T ITinTe P w  Lenzs I
G fandd q Ri133
0 —0 O‘-I A1L16 P SR
TUMING L1
E CH OWN | DOWN 9 T Lcni2e ;
g swi1i09 |swmiii0 B| 2 st I“P
3“ orios | 01108 El?.a_rwmaudv ; [ Risor
= 155130 158138 | swniys K 1%
e "} IG — @ Aid T
swiyiz Ri1i8 E p 1
®Lg 9 | 7 2 i
OFF 155 Z ¢ — ,,:‘- °”|T| ‘-”“I Cle13 &
PrEseT < ¥ | 4 o.068 T
E ® *
- lellQ - 8 C ?ﬁ SQ&.
. ?{[ 8 = 158133 cho - _.)_I
E[L—‘ x 3 .O-Ré’ 2 §
& 2
ouo8 | 5 ¢ u\l‘:[] atios
o = 3
ggq :-E;;:z iss133 g St é;; 7C1815 o 3
58 1 ‘ : oo L 53
0
3 I “W !
- 1
LTI 56 8% l 1
uIv = =9 a T:? i
571 : z s¥ iz 193 L -
cii3s w 4 PN J.‘—"”’
s¥i143 o0 . 0716 . H J%’
oFF  om ot
N 155133 - 15 1 11106 .
ﬁ 9 auro @mm sz I % T43 PSTS23C :
REPEAT 01118 R3S 2501818 s 1= X
155133 ax 2 . R1e12
Q112 R1180 — H1148 ol 2204 +
25C181S P‘;}% . T ] 1
RI161 A2 RI123 ;
100K — — i
' 1o 100 il
_'\(‘
r 3
| (e z
_J
11501
ST73 ) WS
‘«D @O O Q RI€D2 770K
H gl
1508 P r
o160 T /1603 38{ L
8.2 ap
o602 £5150! 4
[/ erP- 25800 | .
|
=] ]
o g B = -
s02 g §‘;I> > g
u v
DEBAUSS IN6 2 SR878 £ e
m P o 5 g 3
2
-] & N
cnisor i 1501 Lzﬁv.,"""” a3y gf
iACIS02 zsov Tea ML e 28T 8 ="
To veR Seeaant PR | ‘:.‘; v
ac q-@ 3 I
RISD1 LIS
: 8.2 5¢ 0. &
i ACIS0!
‘—xus ; P
AC 240v b SIS0



ww ww


ww ww



".-..'"”--A"--"A“l JAISOE JAL IO VA1802 ual302
1F PCB ' : vIDEQ IN AUDIO (N VIOED OQUT aWDic ouT
AL 2V IF IF 1N +12Y AFC 3 %o v H @ 10 veR ©
o8o ?ooé‘o ool - ; o g
: ) &
! R16S6 1® @ G
=11
1631
lm‘i‘llb -
o ! o
R1IOH ! unsd [?rl«g‘ ’
5 : o.mq a3z
L L oores
1 . R1652
! 40
i pay
EED
i L :
! 61607 163
25A1318(TY 100716
L , c10
/1128 T rorte
C ‘.
s 5T 8 e I T
e - r
S LS
RIIZT 4. 7K 2" W, 11601 LA7830 |
%8 a¥ % @ @ ® 06 @ ®| P a0
D ‘—’§ -8 ze 5 <R =cisis s
W |1 B sk Lo 1 e
L] ZgPs 38, | 133
1 pe Z5 7 18 -:az? C
(ARED I @ pe qucs R1435
d 330P - 10K
,’;‘ P T m:m )
0 218 Lo g [ 000
&3 ! rs I/ ®
boe J_ snss 1 |
d ¥ T |
ks J_ / I ' rﬁ
"2” ‘ T "“‘L:if“ MJ 9? _|
1 Umsol s K L g;;?zm o8 Q!
U stariroy T rum? -
—1 ® 3 i : ‘@{ J_;m . A 2
1 4 m)
; Zg — - 8 [ALIFES
ORE 0.08 T .
B ® *
L D—+3 1
7
[ow ! >l
(81-3}
01108 ¢ w ol
155133y L va = v
g G 232 15y 3
. o 3 3
4
5 u|||ss .
PANE) on 4 T
3 La :
I - 1 \ 23 o =3 |
2 . sy A REHE
we | |1 wE L o e AN
o— i 22
158133 > L 1c1106 :é A% % : R
@0““ 25 I T8 3 PSTS23C 5_ : 13
N 133 siniz - T
] AL1e - 2 ; -ﬁ
TR T i T ok B
1
122 A1iz3 i ! [»
= . :
0 ] N ‘ §
— ME
B it
: g %
2 J_ﬁ
RI6J7 C18:0 i |= -
15 2% 0.001 j1Kv ns02 zrox z { wr@ 23T T 8T 3T
@ . o= > = <
m‘“"— el i J."“?.["' Ggli UI o
o S f
v e 350 3F g B LT
a2 |z 34 ; a8 T
-8 ¥ ] 212 |5 v
ed S & [ N
Gﬂg 3 é%}s ;5 : 21645 ) [
R1508 ., gloziel | |3 i g 0y
b ails las 15 1/av® | ; wlglals % ; @;;};Y"s”# ‘jmsao §E% 3l w12
ML foaris SEREY R LR IO O 3
:éf;% 13 o1sor BEY 8502 IE‘ | 155% 1
2 ]';é"aix £RISE L E§ E”; ; _@ng::ﬁm
- 4 \.
. cie1d : | S ISR W
i 1000/1§ ; 1 291
0.0047 !
“oov ;




[IC CIRCUIT DIAGRAM
[.V. SECTION

JA180! AT 301 VAISO2  uA1302
VIDEO IN  aUDiO IN VIDED_OUT aUOLIO ouT

19 ver ©
b ADIO vIDEO awto
N IN ouT ouT
T - 1@ () @ @ S C) 0 QJ ................... i e T l
CP00e 606
1000716 !/ o EAR H
- l - — g | e 2% o |
R1301 e ;,g--“ 23 « ;
sy 0% 5T ——|
* C1832 - R1312 :
I nz.)ouus §x[] Fa“.{] b4 - :
&~ & O L B e
8 i ovi3or
“ 1C1402 3
= v ciNn3 ”
! e~ l [7om12 2 Lwons L 3
! mesf BT 8 T gas Lue : s
; ? l | ® | I8 L
01607 1833 5 5
25A1318(T) 100716
x I O
Lo g[ﬂ' P I_@ ©,
10718 r
° Cla1? @ @
2R S B = |
R
‘ ’ -
; DO
P aino :
"( 75C1815 :
s ;
L T N B b~ e = e s T N T D it :
______ b i
7,
7,
CRT 170
8 H
~1:u|§ ->: !
I3/ g r— i
L Y3
pe o O
wE R cRaREs X
< %
: 7 O
b4 I L=l car701
S 1708 ! CRT SOCKET —
16 0,01 2KV
CMEHE &
-
B8E] & |5 [l]g;
[5]3 B
'L C1429 -
a3 ] 'q.wsﬂ
R1437 "a’ H
1.8 ' §
Crex : :
ANRES §
& :
e—3—3—89
% "n38 :
. >l & 1 H
J_" » H
2 T s e .33 o - :
el | BT E e a1l :
| l"‘:.{m 54 HRS TS li 3 §§ 2.1 @ ; 8[] R H
N o {n Inl © 1618 . I I Z| : R « % i
~ DR M 2.2/50 . : b4 - H
R : :
AR L1628 ; i
! . ¢ * " mg' “Lqmub ; :
i A164s HAOM H
{ ;g; H © :np: o O [ H
r : {
f Cigted mﬁ? ] Oe :
' 155133 9,97 7 < S ;
; ($_§_.~7‘7$ I“‘ ?E‘L 5' S 1 ©) t) 1Q—D1703 i
1628 1 :
I' < 3.1/50 ' ) f - .[_G) O 155133
; 31608 ® © 01708 i
j Bainan |
i \M | 0 @ 25c1818 {
1 N T A ) a3 H
i 2.210i PR B0 1818 : 70 i
L i
! :



ww ww



ELECTRICAL PARTS LIST

Description Reference No. I Part No. Description | Refe! . art No.
Carbon Film Resistors | . horwi Semiconductor Capacitors
(All resistors are 1/6W unless shown otherwise) 0.056UF/50V | C1118 I 150886
22ohm R1134 152156 -
680hm R1818 152162 Mylar Capacitors
1500hm R1821 152168 0.0068uF/50V | C1141 | 152547
éggggm 2:?;; 1251?2 Carbon Film Resistors
1kohm R1113- 1121, 1126, 1815, 152179 (All resistors 1/6W unless shown otherwise)
1816, 1820, 1823 4.70hm R1311 152146
1.5kohm R1132 152181 88ohm R1656 152162
1.8kohm R1819 152182 82ohm R1312 152164
2.7kohm R1822 152184 1000hm R1806 152166
4.7kohm R1110-1112,1127-1129, 152188 1000hm %W R1434 10032
1135, 1143 1500hm R1801 152168
5.6kohm R1109 152189 2200hm R1423 152170
10kohm R1101, 1140, 1145, 1155, 152194 2700hm R1629, 1631, 1632, 1802, 152171
1156 1807
12kohm R1139, 1131, 1146 152195 3300hm R1425,1431, 1614, 1809 152172
22kohm R1108 152198 3900hm R1645, 1654 152173
33kohm R1104 - 1106 152200 4700hm R1616, 1641, 1652, 1805 152174
47kohm R1157 152203 6800hm R1619, 1808 162176
56kohm R1133, 1141 152204 8200hm R1615 152178
100kohm R1107, 1122, 1123, 1158, 152209 1kohm R1309, 1405, 1409, 1424, 152179
1159, 1160, 1161, 1813 1509, 1617, 1618, 1621,
120kohm R1814 152210 1627, 1643, 1647, 1812
1Mohm R1124 152223 1.5kohm R1435, 1633, 1634 152181
- - 1.8kohm R1427,1432,1811 152182
Metal Oxide Resistors okohm R1419 152548
1.8kohm R1102 152528 2.2kohm R1620, 1636, 1653 152183
22kohm R1103 152529 2.7kohm R1622, 1625 152184
: T 3,3kohm R1610, 1623, 1626, 1804 152185
Electrolytic Capacitors 3. 9Kkohm R1608 182187
0.22uF/50V C1104, 1105 152546 4.7kohm R1303, 1305, 1601, 1635, 152188
2.2uF/50V C1113 151598 1803
10uF/16V C1101, 1135, 1301 20148 6.8kohm R1426, 1606, 1810 152190
47uF/16V C1107, 1137 20027 7 5kohm %W R1624 10082
Ceramic Capacitors 82kohm R1428, 1603 152192
100pF C1103, 1115-1117, 1120, 24016 10kohm A1350:1412,1416,1604, ) 152194
1133
180pF C1139 150492 5Konm R1429, 1611 152196
220pF C1140 400107 18kohm R1418, 1605 152197
330pF C1131,1132 150518 22kohm R1307’ 152198
470pF c1127-1129 24004 27kohm R1401, 1417 152199
680pF C1121-1126 806223 33kohm R1607, 1613 152200
1000pF C1130,1136 151645 56kohm R1433 152904
0.01uF C1106,1114,1119, 1134, 810312 68kohm R1609 152205
1138 82kohm R1404 152207
100kohm R1301, 1308, 1421, 1650 152209
150kohm R1436 152211
220kohm W R1612 10117
270kohm R1503, 1504, 1602 152214
1Mohm R1430, 1630 152223

65



ww ww



ELECTRICAIL. PARTS LIST

Description Reference No. Part No. Description [ Reference No. Part No.
Metal Film Resistors Ceramic Capacitors
1.20hm 1W R1306 162549 6pF c1608 1409183
2.20hm %2W R1403 1562550 12pF c1815 150873
3.90hm 2W R1410 152551 15pF C1604, 1605, 1620, 1621 152572
150hm 2W R1507 152552 22pF C1804 150511
3.3kohm W R1406 152553 27pF C1817 150513
Metal Oxide Resistors ggp,’: gggiv 1816 1400208
p 150516
33ohm 1AW R1510 152554 120pF C1612,1613 150482
2700hm 1W R1402 152555 150pF C1610 151304
10kohm 2W R1408 152557 270pF C1430 150491
Cement Resistors 300pF C1623 1422255
sonmaw | Atsts
8.20hm 5W R1501 152559 i
820pF C1419 1400214
Fuseablie Resistors 1000pF C1318, 1444 151645
2.20hm %W R1413 152560 0.001uF C1810 150518
2.20hm 1W R1414, 1415 152561 0.001uF/1kV C1510, 1512 152568
150hm %W R1508 152562 0.001uF/2kV C1409 1409188
- - 0.0022uF C1427 1400216
Electrowtic Capacitors 0.0027uF C1408 152569
0.1uF/50V C1625 150908 0.0033uf/1kV C1509 152576
0.47uF 50V C1809 151641 0.0047uF/400V C1502 - 1505, 1520 1400222
1uF/50V C1304, 1307, 1507, 1602, 20062 0.0056ufF C1311 152571
16809 0.01uF C1422,1611, 1626, 1627, 810312
1uF/250V C1414 1422152 1630, 1801, 1802, 1812,
2.2uF/50V C1619 151598 1821, 1823
3.3uF/50V C1603, 1606 152080 0.022uF C1310 21027
4.7uF/50V C1412,1416, 1429, 1622 1400240
4.7uF/250V C1418 1422158
10uF/16V C1301, 1312, 1313, 1425, 20148
1607, 1805, 1819
10uF/160V C1506 152563
22uF/18V C1407 151308
22uF/160V C1514 1422243
47uF/16V c1818 20027
100uF/16V C1315, 1316, 1632 20028
100uF/35V C1404 1422157
100uF/160V Ci1511 1400246
150uF/400V C1508 152564
220uF/25V C1309 152565
330uF/35V C1415 152566
470uF/16V C1628 1400248
1000ufF/16V C1317,1513, 1631 20118
1000uF/25V C1406 152567

66




ELECTRICAL PARTS LIST

Description [ Reference No. Part No. Description { Reference No. l Part No.
Mylar Capacitors Diodes
E 0.001uF/50V C1402 21020 188130 D1601 151727
; ) Of Q12uF/50V. C1401 152575 185133 D1102-12, 1114, 1115, 150624
T me———— e —pp——— Jm— = Py L L
e T _,

f" |

k



ww ww



68

ELECTRICAL PARTS LIST

Circ. Ref. | Description Part No.
Miscellaneous
SA1801 Saw Filter SAF39.5MZ70Z 152602
F1502 (Fuse) 4A 250V 152603
RE1501 Power Relay 152604
PS1501 Posistor 152605
CN1701 CRT Socket 152606
JA1101 IEC Ant. Jack 152607
JA1301 Earphone Jack 152608
JA1302, 1303 RCA Jack 152609
JA1601, 1602 BNC Jack 152610
SP1301 Speaker 152611
Switches ‘
SW1101-11 Tact Switch 152612
SW1112 Slide Switch 152613
SW1113 Slide Switch 152613
SW1501 Power Switch 162614
SW1601 Slide Switch 900101
Variable Resistors
VR1401, 1601. Semi Fixed Res 5000hm 152615
VR1602 Semi Fixed Res 100kohm 152616
VR1603 Semi Fixed Res 10kohm 152617
VR1604-1606 Rotary Res 10kohm 152618
Carbon Film Resistors
(All YaW unless shown otherwise)
470hm R1704 10020
1000hm R1710 10032
1500hm R1701, 1705 10036
4700hm R1713,1714 10048
10kohm R1711,1712 10085
Metal Film Resistors
3.3kohm/%=2W [ R1703,1707, 1709 l 152553
Metal Oxide Resistors
15kohm/1W | R17086, 1708 I 152619
Ceramic Capacitors
330pF C1705,1706 200520
0.001uF C1702 150518
0.0015uF C1703 152624
0.01uF C1704 810312
0.022uF C1701 200524
Diodes
D1701-3 185133 l 150624
Transistors
Q1701-4 28C2228 152620
Q1705 2SC333t1 152621
Variable Resistors
VR1701, 1704 Semi Fixed Res 100ohm 152622
Semi Fixed Res 20kohm 152623

VR1702, 1703,
1705 '




VOLTAGE CHART
Operation : Input Signal  Full color bar signal
Brightness Maximum
Contrast Maximum
Color Maximum
_ Volume Minimum
TR NO TR TYPE E C B REMARK
Q1101 ]2SC3331 (T, W) ¢ 5.0 0.2
Q1102 [2SC3331 (T, U) 0 4.7 0.3
Q1103 [2SC3331 (T. U) 0 4.2 -0.2
Q1104 [2SC3331 (T, W) 0 0 0.6
Q1105 |[2SC3331 (T. W) 0 0.7 0
Q1106 |2SC3331 (T. W) 0 0.7 | 0
Q1107 [2SC3331 (T. W) 0 0 0.7
Q1108 [2SC3331 (T, U) 0 0 0.6
Q1108 {2SC3331 (T. W) 0 0 0
Q1110 |2SC3331 (T. W) 0 3.8 0
Q1111 }28C3331 (T, W) 4.2 5.0 0.1
Q1112 [2SC3331 (T. W) 0 ¢ 0.6 ,
Q1113 |[2SC3331 (T. W 0 2.3 0.6 ;
Q1114 [2SA1318 (T) 3.0 0 2.4
Q1115 [2SC3331 (T. W) 2.5 32.0 3.0
Q1401 |2SC2271 (D) 0 74.0 0.3
Q1402 |2SD1397 0 -0.1 117.0
Q1602 [2SA1318 (T) 6.8 0 6.4
Q1603 {2SC3331 (T, U) 10.9 12.0 11.3
Q1605 |2SA1318 () 8.9 0 8.3
Q1606 |2SC3331 (T. W 0 0 0.1
Q1607 {2SA1318 (T) 2.5 0 1.8
Q1801 [2SC3000 (E) 3.0 9.2 3.7
Q1802 [2SC3331 (T. W) 4.9 11.7 5.6



ww ww



70

IC NO IC1101 IC1103 IC1105 IC1106
PIN MN14831FVK MN1220 L1563 PST523C
! 5.0 0 32 5.0
2 5.0 0 0 0
3 5.0 1.3 5.0
4 0 NC

5 0 N C

6 0 N C

7 0 NC

8 4.8 5.0

9 NC -29.0

10 NC NC

11 N C 0

12 N C N C

13 0 N C

14 4.2 N C

15 4.6 5.0

16 2.9 0

17 0

18 2.3

19 2 5

20 NC

21 4 3

22 1.5

23 5 0

24 5.0

25 5 0

26 5.0

27 5 0

28 5.0

29 2 8

3 4.1

31 0.8

32 5 0

33 NC

34 NC

35 NC

36 NC

37 4.2

38 4.9

39 4.9

40 2.4




IC NO

1C1301

IC1401

1C1402

1C1501

IC1601

PIN

ANS265

LA7830

u PC78M12

STK7348

u PC1420CA

12.0

0

16.0

40.0

5.3

13.

0

0

23.

12.0

-0.2

0.

33.

o

0.

23.

1.

0 O |~ O jw I

w O |~ 0[O o

WiNIOjO|AhjwWIN] -

[NVER [ B Lev B TS T 13 1 B EN I P!

—

powry

W | 0 (o (00w O[O |= |2 o jw {w

@ [~ N jo (o O,y

mommomm.‘;oo.—nNONO@#-POOCHO)OOOOO(»O(DWWG)U)UIN\I\I\I—‘-POAUIGDG)U!O)O

A= N OO O s =

71


ww ww



